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History of this test report

Report No. Version Description Issue Date
FG2D0208-01G 01 Initial issue of report Jun. 29, 2023
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Summary of Test Result

Report Ref Std. Result
Test It R k
Clause Clause estliems (PASS/FAIL) emar
3.2 §2.1046 Conducted Output Power Reporting only -
3.3 §96.41 Peak-to-Average Ratio Pass -
34 §96.41 Effective Isotropic Radiated Power Pass -
§2.1049 ) . .
3.5 Occupied Bandwidth Reporting only -
§96.41
§2.1051
3.6 Conducted Band Edge Measurement Pass -
§96.41
§2.1051 . o
3.7 Conducted Spurious Emission Pass -
§96.41

Frequency Stability for
3.8 §2.1055 Pass -
Temperature & Voltage

-3.73dB
under limit at
10848.000 MHz
§2.1051 . . o for Primary Antenna
4.4 ) Radiated Spurious Emission Pass
§96.41 0,03 dB
under limit at
14725.000 MHz

for ASDIV Antenna

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against
the regulation limits or in accordance with the requirements stipulated by the
applicant/manufacturer who shall bear all the risks of nhon-compliance that may potentially
occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement
Uncertainty”.

Disclaimer:
The product specifications of the EUT presented in the test report that may affect the test
assessments are declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: William Chen
Report Producer: Rachel Hsieh
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

Equipment Phone
Model Name GKWS6
FCCID A4RGKWS6

GSM/EGPRS/WCDMA/HSPA/LTE/5G NR/NFC/GNSS/WPT
WLAN 11b/g/n HT20

WLAN 11a/n HT20/HT40

EUT supports Radios application WLAN 11ac VHT20/VHT40/VHT80/VHT 160

WLAN 11ax HE20/HE40/HE80/HE 160

WLAN 11be EHT20/EHT40/EHT80/EHT 160

Bluetooth BR/EDR/LE/HR

Remark: The above EUT's information was declared by manufacturer.

EUT Information List
S/N Performed Test ltem
Conducted Measurement
33251FDJH0003B
EIRP
33131FDJHO007T Radiated Spurious Emission

1.2 Product Specification of Equipment Under Test

Product Specification is subject to this standard

Tx Frequency 3552.5 MHz ~ 3697.5 MHz
Rx Frequency 3552.5 MHz ~ 3697.5 MHz
Bandwidth 10 MHz / 15 MHz / 20 MHz / 40 MHz

<Primary Antenna>:; 21.66 dBm
<ASDIV Antenna>: 21.58 dBm
<MIMO Mode>:

Maximum Output Power to Antenna |MIMO <Ant. 6+1>: 20.33 dBm
MIMO <Ant. 6+5>; 21.03 dBm
MIMO <Ant. 7+1>:; 20.22 dBm
MIMO <Ant. 7+5>: 21.40 dBm

<Primary Antenna>:
<Ant. 6>: PIFA Antenna
<ASDIV Antenna>:
Antenna Type <Ant. 7>: IFA Antenna
<SRS diversity Antenna>
<Ant. 1>: IFA Antenna
<Ant. 5>: Loop Antenna

Type of Modulation P1/2 BPSK / QPSK / 16QAM / 64QAM / 256QAM
TEL : 886-3-327-0868 Page Number ;5 of 25
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<Primary Antenna>

Radio Tech Band Number Antenna name Gain
5G NR n48 Ant. 6 0.5
<ASDIV Antenna>
Radio Tech Band Number Antenna name Gain
5G NR n48 Ant. 7 -1.0
<SRS diversity Antenna>
Radio Tech Band Number Antenna name Gain
5G NR n48 Ant. 1 -5.9
5G NR n48 Ant. 5 -0.8

Remark: The above EUT's information was declared by manufacturer. Please refer to Disclaimer in

report summary.

1.3 Modification of EUT

No modifications are made to the EUT during all test items.
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FAX : 886-3-327-0855
Report Template No.: BU5-FGLTE96 Version 2.4

Page Number

Issue Date

Report Version

16 of 25
: Jun. 29, 2023
101



SPORTON LAB. FCC RADIO TEST REPORT Report NO. . FG2D0208'01G

1.4 Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory
No.52, Huaya 1st Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)

Test Site Location TEL: +886-3-327-3456
FAX: +886-3-328-4978

Sporton Site No.

Test Site No.
THO3-HY (TAF Code: 1190)

Test Engineer Sherry Wu
Temperature (C) 20~24
Relative Humidity (%) 42~58

The Conducted Measurement test item subcontracted to Sporton
Remark International Inc. EMC & Wireless Communications Laboratory.
Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.

Test Site No.
03CH20-HY 03CH21-HY
Test Engineer John Chuang, JC Liang and Howard Huang Jack Cheng and Karl Hou
Temperature (°C) 18.1~22.6 18~26
Relative Humidity (%) 69.7~69.5 50~70

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: TW1190 and TW3786

1.5 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ ANSI C63.26-2015

+ ANSI / TIA-603-E

+ FCC 47 CFR Part 2, 96

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

+ FCC KDB 940660 D01 Part 96 CBRS Eqpt v03

+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

+ FCC KDB 414788 D01 Radiated Test Site v01r01

+ FCC KDB 662911 D01 Multiple Transmitter Output v02r01.

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168
D01 Power Meas. License Digital Systems v03r01 with maximum output power.

For radiated measurement, the measured emission level of the EUT was maximized by rotating the
EUT on a turntable, adjusting the orientation of the EUT and EUT antenna in three orthogonal axis (X:
flat, Y: portrait, Z: landscape), and accessory (Adapter or Earphone), and adjusting the measurement
antenna orientation, following C63.26 exploratory test procedures and only the worst case emissions

were reported in this report.

Test
Bandwidth (MHz) Modulation RB #
Channel
Test Items Band PI2
10 | 15 | 20 | 40 BPSK QPSK|16QAM (64QAM [256QAM | 1 (Half|[Full| L | M | H
Max. Output
n48 v v v v v v v v v v v v v v v
Power
26dB and 99%
. n48 v v v v v v v v v v v
Bandwidth
Conducted
n48 v v v v v v v v v v v v v v
Band Edge
Peak-to-As
.verage n48 v v v v v v v v
Ratio
Conducted
Spurious n48 \' v v v v v v v |V
Emission
E.LR.P n48 v v v v v v v v v Max. Power
Frequency
. n48 v v v v v
Stability
Radiated
Spurious n48 Worst Case v v | v
Emission

1. The mark “v “ means that this configuration is chosen for testing

2. The mark “-“ means that this bandwidth is not supported.
The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious
emission test under different RB size/offset and modulations in exploratory test. Subsequently, only
the worst case emissions are reported.
All the radiated test cases were performed with Adapter 1 and USB Cable 1.

5. For radiated measurement, pre-scanned in two modes, DFT-s OFDM and CP OFDM. The worst
cases (DFT-s OFDM) were recorded in this report, and the worst modes of FR1 and LTE for

Remark . L i .
simultaneous transmission were verified and compliant.

6. For 5G NR test combination is EN-DC 5A_n48A

7. During the preliminary test, both charging modes (Adapter mode and WPT mode) were verified. It is
determined that the adaptor mode is the worst case for official test.

8.  One representative bandwidth is selected to perform PAR and frequency stability.

9. The n48 supports total 4 UL MIMO combinations: Ant6+Ant1, Ant6+Ant5, Ant7+Ant1, Ant7+Ant5 and
the worst case combination is determined during the preliminary test that Ant6+Ant1 is reported as
worst case with Ant7+Ant5 RSE check data.

TEL : 886-3-327-0868 Page Number : 8 of 25
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2.2 Connection Diagram of Test System

<EUT with Adapter>

120Wac/50Hz
EUT
(Adapter)

L]

EUT
(USB Cable)
EUT
System Simulator
<EUT with Earphone>
EUT
EUT T
(Earphone)
System Simulator

2.3 Support Unit used in test configuration

Item |Equipment Brand Name |Model No. |FCCID Data Cable |Power Cord
1. [5G Wireless Test Platform |Anritsu MT8000A N/A N/A Unshielded, 1.8 m
2. |System Simulator Anritsu MT8821C N/A N/A Unshielded, 1.8 m
TEL : 886-3-327-0868 Page Number 19 of 25
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2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

2.5 Frequency List of Low/Middle/High Channels

5G NR n48 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 638000 641666 645332
40 Frequency 3570 3624.99 3679.98
Channel 637334 641666 646000

20 Frequency 3560.01 3624.99 3690
Channel 637168 641666 646166
15 Frequency 3557.52 3624.99 3692.49
Channel 637000 641666 646332
0 Frequency 3555 3624.99 3694.98

TEL : 886-3-327-0868 Page Number 1 10 of 25
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SPORTON LAB.

3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1Test Setup
3.1.2 Conducted Output Power

I

|

System Simulator EUT

3.1.3Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band Edge and
Conducted Spurious Emission

Power Divider
System Simulator - ") \

EUT

(ol

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power

3.2.1 Description of the Conducted Output Power Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force

the EUT transmitting at maximum output power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.2.2Test Procedures

1 The transmitter output port was connected to the system simulator.
2 Set EUT at maximum power through the system simulator.
3.  Select lowest, middle, and highest channels for each band and different modulation.
4 Measure and record the power level from the system simulator.
TEL : 886-3-327-0868 Page Number 112 of 25
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2.  Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated
with a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio

TEL : 886-3-327-0868 Page Number 1 13 of 25
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3.4 EIRP

3.4.1 Description of the EIRP Measurement

The EIRP of mobile transmitters must not exceed 23 dBm /10 megahertz for 5G NR n48.
The testing follows ANSI C63.26-2015 Section 5.2.5.5

According to KDB 412172 D01 Power Approach,

EIRP = PT + GT - LC, where

PT = transmitter output power in dBm

GT = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

. Maximum EIRP | Maximum PSD
Device
(dBm/10 MHz) (dBm/MHz)
End User Device 23 n/a
TEL : 886-3-327-0868 Page Number 1 14 of 25
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Remark:

1.  Total channel power is complied with EIRP limit 23dBm/10MHz.

2.  For MIMO mode, the directional gain calculation is following F)2)d) of KDB 662911 D01
v02r01.

d) Unegual antenna gains, with equal fransmit powers. For antenna gains given by G, G, ..., Gy dBi

(i1) If all transmit signals are completely uncorrelated, then

Directional gain = 10 log[(10“/ " + 109" + ... + 10“V")/N sr] dBi

MIMO Mode

Uncorrelated
5G NR Ant 1 Ant 5 Ant 6 Ant 7 NSS =2
n48 (dBi) (dBi) (dBi) (dBi) (dBi)
Ant. 6+ 1 -5.90 -0.80 0.50 -1.00 -1.61
Ant. 7+5 -5.90 -0.80 0.50 -1.00 -0.89
Ant. 6+ 5 -5.90 -0.80 0.50 -1.00 -0.10
Ant. 7+ 1 -5.90 -0.80 0.50 -1.00 -2.79

Directional gain for Ant. 6+1 uncorrelated of MIMO mode derived from formula which is
10 x log {[ 10" (0.5 dBi/ 10) + 10" (-5.9dBi/10)]/2}
=-1.61 dBi

3.4.2 Test Procedures

The testing follows procedure in Section 5.2 of ANSI C63.26-2015 and KDB 940660 D01 Part 96 CBRS
Eqpt v03 Section 3.2(b)(2)

Determine the EIRP by adding the effective antenna gain to the measured average conducted power

level.
TEL : 886-3-327-0868 Page Number 1 15 of 25
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3.5 Occupied Bandwidth

3.5.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.5.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.6 Conducted Band Edge

3.6.1 Description of Conducted Band Edge Measurement

The conducted power of any End User Device emission outside the fundamental emission (whether in

or outside of the authorized band) shall not exceed —13 dBm/MHz within 0 to B megahertz (where B is

the bandwidth in megahertz of the assigned channel or multiple contiguous channels of the End User

Device) above the upper CBSD-assigned channel edge and within 0 to B megahertz below the lower

CBSD-assigned channel edge. At all frequencies greater than B megahertz above the upper CBSD

assigned channel edge and less than B megahertz below the lower CBSD-assigned channel edge, the

conducted power of any End User Device emission shall not exceed —25 dBm/MHz. Notwithstanding

the emission limits in this paragraph, the Adjacent Channel Leakage Ratio for End User Devices shall
be at least 30 dB.

3.6.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1.

o g M 0N

The EUT was connected to spectrum analyzer and system simulator via a power divider.

The band edges of low and high channels for the highest RF powers were measured.

Set RBW >= 1% EBW in the 1TMHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used

Set spectrum analyzer with RMS detector.

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

For MIMO mode, add additional MIMO factor 10log(NTX=2) = 3.01dB into the spectrum

analyzer offset.

For Adjacent Channel Leakage Ratio (ACLR) measurement,

1. The Adjacent Channel Leakage Ratio (ACLR) is the ratio of the average power in the assigned
aggregated channel bandwidth to the average power over the equivalent adjacent channel
bandwidth.

2. The option ACLR of spectrum analyzer is used and measures the ACLR ratio by setting
equivalent channel bandwidth.

3.  The measured ACLR ratio shall be at least 30 dB.
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3.7 Conducted Spurious Emission

3.7.1Description of Conducted Spurious Emission Measurement

96.41 (e)(2)
The conducted power of any emissions below 3530 MHz or above 3720 MHz shall not exceed
-40dBm/MHz.

3.7.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
3. The middle channel for the highest RF power within the transmitting frequency was measured.
4.  The conducted spurious emission for the whole frequency range was taken.
5.  Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
6. Set spectrum analyzer with RMS detector.
7. Taking the record of maximum spurious emission.
8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
9. The limit line is ~40dBm/MHz.
10. For MIMO mode, add additional MIMO factor 10log(NTX=2) = 3.01dB into the spectrum
analyzer offset.
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3.8 Frequency Stability

3.8.1Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of primary
supply voltage to ensure that the fundamental emission stays within the authorized frequency block.
The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of the center

frequency

3.8.2 Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was set up in the thermal chamber and connected with the system simulator.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.8.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.
1. The EUT was placed in a temperature chamber at 25+5° C and connected with the system
simulator.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
3. The variation in frequency was measured for the worst case.
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SPORTON LAB.

4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup

For radiated emissions below 30MHz

| : RX Antenna
1 3m *
I
1m
'IE
1
Metal Full Soldered Ground Plane
&)
2 Spectrum Analyzer / Receiver
System Simulator
For radiated emissions from 30MHz to 1GHz
R¥ Antenna

Im

I
Metal Full Soldered Ground Plane

T T
| =l
Spectrum Analyzer [ Receiver

System Simulator
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For radiated emissions from 1GHz to 18GHz

Spectrum Analyzer / Receiver
System Simulator

For radiated emissions above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

==

00 Spectrum Analyzer / Receiver
System Simulator

4.3 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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4.4 Radiated Spurious Emission

4.4.1 Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least -40dBm / MHz .

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.4.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 7 and ANSI / TIA-603-E Section 2.2.12.

1. The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5
meter height for frequency above 1GHz respectively above ground.
2. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.
3. The table was rotated 360 degrees to determine the position of the highest spurious emission.
4. The height of the receiving antenna is varied between 1m to 4m to search the maximum
spurious emission for both horizontal and vertical polarizations.
5. During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power.
6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.
7. A horn antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.
EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
ERP (dBm) = EIRP - 2.15
8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
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5 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. | Characteristics Cal:;)artaetion Test Date Due Date Remark
EZ!;::: Keysight N9038A MY59053012 N/A Nov. 18, 2022 ?;;_1123;‘22002233“ Nov. 17, 2023 (Og{gﬂ;gf’:\()
Signal Analyzer|  Keysight N90108B MY60241058 N/A Jul. 07, 2022 A/;.opr.r.112?;’22002233~ Jul. 06, 2023 <o§§ﬂi§§?ﬁw
Preamplifier |COM-POWER|  PAM-103 18020201 | 1MHz-1000MHz | Jan. 02, 2023 ?;;_1123;‘2200223; Jan. 01, 2024 (og{gﬂggﬂv)
Amplifier EMCI EMC118A45SE 980792 N/A Nov. 14, 2022 ?;;_1123;‘22002233“ Nov. 13, 2023 (Og{gﬂ;gf’:\()
Preamplifier | EMEC EM18G40G 060801 | 18GHz~40GHz | Jun. 28, 2022 ?;;.112?;’2200223; Jun. 27, 2023 (Oggﬂ;gf’;‘w
Loop Antenna zz’:\jﬁé HFH2-22 100488 | 9 kHz~30 MHz | Sep. 20, 2022 ?;}_112?;‘2200223; Sep. 19, 2023 (oigﬂg(t)iﬁv)
Bilog Antenna | TESEQ 6111&803(2;8022N1 55606 & 08 | 30MHz~1GHz | Oct. 22, 2022 /X);:}.1123',220()2233~ Oct. 21, 2023 (Ogggigg?gY)
. CBL 54682 & Apr. 12, 2023~ Radiation
Bilog Antenna | TESEQ 6111&8;(')\10_80%2N1 ATNOGos | 3OMHz~1GHz | Sep. 18,2022 |8 160 ) sep. 17,2023 | o ARS TR
Horn Antenna SCHV&RZBE BBHA 9120 D 02360 1GHz~18GHz | Nov. 04, 2022 ?;}.1123"2200223; Nov. 03, 2023 (o?g:igg?gv)
Horn Antenna SCHV&’:‘(RZBE BBHA9120 D | 9120D-02038 | 1GHz~18GHz | Aug. 09, 2022 /X);:}.112?;,220c)2233~ Aug. 08, 2023 (Ogggiggf’gY)
SH'Z;Z':”';”” SCHV\c’;f‘(RZBE BBHA9170 00994 18GHz-40GHz | Nov. 04, 2022 ?;}_112?;‘2200223; Nov. 03, 2023 (oigﬂg(t)iﬁv)
SH':E::n;mm SCHVé’:‘(RZBE BBHA9170 00993 18GHz-40GHz | Nov. 24, 2022 /X);)r}.1123:,220()2233~ Nov. 23, 2023 <o§§ﬂi§§?ﬁv)
Hygrometer | TECPEL DTM-302 SN3 N/A Sep. 28, 2022 Af;;}.1123:,220()2233~ Sep. 27, 2023 (oe?ggi;gj:v)
RF Cable gﬂﬁﬁfé; SUCOFLEX 102 ?15?22;%5682%2 N/A Jan. 18, 2023 Afg},112§,,220()2233~ Jan. 17, 2024 (0§ggigg?:Y)
RF Cable gﬂﬁﬁg; SUCOFLEX 102 | MY2857/2 N/A Sep. 28, 2022 ?{;_11231‘22002233" Sep. 27, 2023 (0§ggi;g_c’:Y)
Software Audix | E362009-824 | RK-002156 N/A N s | MR | oo y)
Antenna Mast |  EMEC AM-BS-4500-B N/A 1m~4m N/A /X)r:}.1 123’,’22002233" N/A (ogéﬂiigﬂw
Turn Table EMEC TT2000 N/A 0~360 Degree N/A /X’;‘r_ ! 123;‘2200223; N/A ( o?gﬂ;gj:v)
Controller EMEC EM1000 NA | resanimst] VA e rsz0ms | VA | oscrsor)
Fggg:fg:;;? GW Instek PSS-2005 EL890001 | 50Hz~60Hz | Sep. 29, 2022 Zi%_%%’zz%zg Sep. 28, 2023 8?;‘;;3?")
Signal Analyzer zzm‘;s FSV3044 101049 | 10Hz~44GHz | Oct. 07, 2022 Fji:%%é%zzz" Oct. 06, 2023 (CTOSS;T:?(O)I
Teg;f;f;ite“rre ESPEC SH-641 92013720 | -40°C ~90°C | Sep. 07, 2022 Fﬁ?_%%yzz%zg Sep. 06, 2023 80;5;3?(‘1)
Hygrometer | TECPEL DTM-303B TP200886 NA Mar. 28, 2022 '3‘1%_%%)22%22%" Mar. 27, 2024 (CTOSS;_‘;:?(‘;
B(al\:zasstj:g;” Anritsu MT8821C 6262116730 LTE Jun. 15, 2022 Fﬁ,’_%%é%zg Jun. 14, 2023 80;5;3?(‘1)
B(""Jzaztj:;‘;” Anritsu MT8000A 6262134933 FR1 Jun. 13, 2022 Fﬁ%_%%’zz%zg Jun. 22, 2023 (CTOSS;_‘;:?(‘;
TEL : 886-3-327-0868 Page Number 1 23 of 25
FAX : 886-3-327-0855 Issue Date : Jun. 29, 2023
Report Template No.: BU5-FGLTE96 Version 2.4 Report Version 101




sonronas. FCC RADIO TEST REPORT Report No. : FG2D0208-01G
Instrument | Brand Name Model No. Serial No. | Characteristics Cal:;)artaetion Test Date Due Date Remark
LOOP Antenna Sgﬁfvzi HFH2-22 100488 9 kHz~30 MHz | Sep. 20, 2022 “&3;931%‘22%223’; Sep. 19, 2023 (05333?.0%
Bilog Antenma | \“ 3 B | onoanip.o | 633038001 | 30MHz~1GHz | Oct 04,2022 |\ T8 DU ot 03, 2028 | 2ARTIO
BlogAntenna | TEsEQ | CBLOTIDE | S S | soMHz-1GHz | Oct 08, 2021 n:ﬂagygsé‘zzo(f;; Oct. 07, 2022 (og{gﬂ;iﬂv)
Horn Antenna |  RFSPIN DRH18-E  |LE2CO3A18EN| 1GHz~18GHz | Jul. 06, 2022 '\,’\'/Iag'yasé‘zzo(f;’; Jul. 05, 2023 (05333?.0%
Horn Antenna SCHVE’:’:(RZBE BBHA9120D | 9120D-1326 | 1GHz~18GHz | Aug. 24, 2022 '\:Aagyi‘:'éyzzoozz?’; Aug. 23, 2023 (Oggﬂgfﬂw
SH'Z;Z':”';”” SCHV\c’;f‘(RZBE BBHA 9170 1223 18GHz~40GHz | Jul. 05, 2022 '\,’\'Aa;ﬁ%‘zz%zz?g Jul. 04, 2022 (oigﬂ;iﬁv)
SH'ZIis:ngom SCHV&RZBE BBHA 9170 00993 18GHz~40GHz | Nov. 24, 2022 %8;931%,22%223; Nov. 23, 2023 (Oggﬂ;ﬁiﬂw
Preamplifier E'LNTiITESQA - RO %] EC1900249 | 1GHz-18GHz | Dec. 21, 2022 '\,’\'Aa;ﬁ%‘zz%zz?g Dec. 20, 2023 (oigﬂ;iﬁv)
Preamplifier EMEC EM18G40G 060871 18GHz~40GHz | Sep. 29, 2022 %3;931%‘22%223; Sep. 28, 2023 (og{gﬂ;iﬂv)
i%eafyzue”: Keysight N9010B MY62170358 | 10Hz~44GHz | Sep. 11, 2022 '\,’\'Aa;ﬁ%‘zz%zz?g Sep. 10, 2023 (oigﬂ;iﬁv)
RF Cable gﬂﬁﬁié SUCOFLEX 102 |  803951/2 9K~30M Mar. 07, 2023 %8;931%,22%223; Mar. 06, 2024 (Oggﬂ;ﬁiﬂw
RF Cable ggﬁﬁg; SUCOFLEX 102 igﬁ%ﬁéﬁ%ﬁ 30MHz~40GHz | Oct. 25, 2022 '\,’\'Aa;ﬁ%‘zz%zz?g Oct. 24, 2023 (oigﬂ;iﬁv)
Filter Wainwright V\(’)';ﬁél)%'g_%%gz SN14 faigfzn"t'gh May 24, 2022 I\:Aaarﬁ%’zz%zg May 23, 2023 (Oggﬂ;ﬁi_o:\()
Filter Wainwright V\Q;ﬁ)ég%ﬁi%g?o SN19 3GHZF'"i'Iit%'; Pass| aug. 05, 2022 '\:Aa;ﬁ%‘zz%zg Aug. 04, 2023 (03'?23??_0:\()
Filter Wainwright W(':fg(gég?fgégoo SN98 7GHZF"i'Iitger; Pass | Nov. 03, 2022 '\,’\'Aaarf’%’zz%zz?; Nov. 02, 2023 (O?nggi;i_o':\()
Hygrometer | TECPEL DTM-303A TP211568 N/A Nov. 17, 2022 I\:Aaarﬁ%’zz%zg Nov. 16, 2023 (Oggﬂ;ﬁi_o:\()
Controller EMEC EM 1000 N/A tagzngﬂ‘:\;’;st N/A “&3;93’1%‘22%22?; N/A ( oggﬂgfﬂw
Antenna Mast |  EMEC AM-BS-4500-B N/A 1~4m N/A I\:Aaarﬁ%’zz%zg N/A (Oggﬂ;ﬁi_o:\()
Turn Table EMEC TT 2000 N/A 0~360 Degree N/A “&3;93’1%‘22%2; N/A ( oiéﬂiiﬁifﬁv)
Software Audix E36.2009-8-24 | RK-001053 N/A N/A '\,’\'Aaarf’%’zz%zz?; N/A ( Oggﬂ;i_":ﬂ
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6 Measurement Uncertainty

<03CH20-HY>

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of

Confidence of 95% (U = 2Uc(y)) 3.33dB
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 3.40 dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 4.43 dB

Confidence of 95% (U = 2Uc(y))

<03CH21-HY>

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of

Confidence of 95% (U = 2Uc(y)) 3.06dB
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 331 dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 3.30 dB

Confidence of 95% (U = 2Uc(y))
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Appendix A. Test Results of Conducted Test

Conducted Output Power (Average power) and EIRP

<SISO Mode>
<Primary Antenna>

NR n48 Maximum Average Power [dBm] (GT - LC = 0.5 dB)
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest EIRP (dBm) EIRP(W)
10 1 1 21.31 21.66 21.45
10 1 22 21.19 21.56 21.39
10 12 6 21.21 21.56 21.44
PI/2 BPSK
10 1 0 21.30 21.60 21.46
10 1 23 21.20 21.55 21.42
10 24 0 21.23 21.54 21.43 2216 01644
10 1 1 21.32 21.62 21.54
10 1 22 21.18 21.52 21.46
10 12 6 oPSK 21.22 21.54 21.44
10 1 0 21.36 21.59 21.50
10 1 23 21.23 21.54 21.41
10 24 0 21.21 21.51 21.44
10 1 1 16-QAM 21.24 21.63 21.46
10 1 1 64-QAM 21.32 21.52 21.30 22.13 0.1633
10 1 1 256-QAM 19.99 19.93 20.03
Limit EIRP < 23dBm/10MHz Result Pass
NR n48 Maximum Average Power [dBm] (GT - LC = 0.5 dB)
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest EIRP (dBm) EIRP(W)
15 1 1 21.36 21.57 21.36
15 1 36 21.26 21.55 21.33
15 18 9 R 21.30 21.55 21.42
15 1 0 21.37 21.55 21.36
15 1 37 21.23 21.50 21.33
15 36 0 21.28 21.57 21.39 9912 0.1629
15 1 1 20.48 21.62 21.42
15 1 36 21.21 21.52 20.46
15 18 9 QPSK 21.29 21.53 21.43
15 1 0 20.48 21.58 21.40
15 37 21.21 21.52 20.45
15 36 0 20.40 21.54 20.52
15 1 1 16-QAM 19.50 21.61 21.36
15 1 1 64-QAM 19.50 21.58 21.38 22.11 0.1626
15 1 1 256-QAM 19.89 20.03 19.90
Limit EIRP < 23dBm/10MHz Result Pass

Total EIRP power is less than partial EIRP limit 23 dBm/10MHz.
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NR n48 Maximum Average Power [dBm] (GT - LC = 0.5 dB)
BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest EIRP (dBm) EIRP(W)
20 1 1 20.49 21.54 21.34
20 1 49 21.24 21.63 21.27
20 25 12 R 21.34 21.55 21.39
20 1 0 20.52 21.58 21.32
20 1 50 21.20 21.63 21.26
20 50 0 20.42 21.53 21.37 2213 01633
20 1 1 20.53 21.59 21.38
20 1 49 21.28 21.60 20.39
20 25 12 oPSK 21.36 21.54 21.40
20 1 0 20.54 21.59 21.37
20 1 50 21.25 21.60 20.36
20 50 0 20.43 21.53 20.49
20 1 1 16-QAM 19.58 21.57 21.30
20 1 1 64-QAM 19.50 21.53 21.47 22.07 0.1611
20 1 1 256-QAM 20.03 20.11 19.80
Limit EIRP < 23dBm/10MHz Result Pass
NR n48 Maximum Average Power [dBm] (GT - LC = 0.5 dB)
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest EIRP (dBm) EIRP(W)
40 1 1 12.76 21.42 12.75
40 1 104 12.60 21.42 12.37
40 50 25 12.70 21.56 12.52
PI/2 BPSK
40 1 0 12.77 21.44 12.72
40 1 105 12.61 21.42 12.42
40 100 0 12.68 21.58 12.56 2208 01614
40 1 1 12.75 20.51 12.75
40 1 104 12.59 20.52 12.34
40 50 25 oPsK 12.68 21.56 12.93
40 1 0 12.67 20.52 12.70
40 1 105 12.61 20.53 12.32
40 100 0 12.68 20.16 12.54
40 1 1 16-QAM 12.23 20.56 12.23
40 1 1 64-QAM 12.16 20.58 12.19 21.08 0.1282
40 1 1 256-QAM 12.31 20.07 12.10
Limit EIRP < 23dBm/10MHz Result Pass

Total EIRP power is less than partial EIRP limit 23 dBm/10MHz.
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<ASDIV Antenna>
NR n48 Maximum Average Power [dBm] (GT - LC = -1 dB)
BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest EIRP (dBm) EIRP(W)
10 1 1 21.17 21.37 21.21
10 1 22 21.05 21.28 21.15
10 12 6 1 B 21.10 21.37 21.18
10 1 0 21.16 21.36 21.22
10 1 23 21.04 21.28 21.10
10 24 0 21.09 21.34 21.19 20.42 01102
10 1 1 21.17 21.42 21.28
10 1 22 21.10 21.33 21.21
10 12 6 QPSK 21.07 21.32 21.20
10 1 0 21.22 21.34 21.25
10 1 23 21.11 21.32 21.19
10 24 0 21.10 21.32 21.21
10 1 1 16-QAM 21.16 21.58 21.20
10 1 1 64-QAM 20.99 21.18 21.11 20.58 0.1143
10 1 1 256-QAM 18.71 19.02 18.96
Limit EIRP < 23dBm/10MHz Result Pass
NR n48 Maximum Average Power [dBm] (GT - LC = -1 dB)
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest EIRP (dBm) EIRP(W)
15 1 1 21.23 21.38 21.14
15 1 36 21.11 21.26 21.10
15 18 9 21.18 21.36 21.19
PI/2 BPSK
15 1 0 21.23 21.40 21.18
15 1 37 21.08 21.27 21.11
15 36 0 21.16 21.35 21.21 20.40 0.1096
15 1 1 19.52 21.38 21.20
15 1 36 21.09 21.29 19.46
15 18 9 oPsK 21.16 21.36 21.20
15 1 0 19.50 21.38 21.19
15 1 37 21.05 21.28 19.48
15 36 0 19.46 21.36 19.51
15 1 1 16-QAM 18.51 21.30 21.05
15 1 1 64-QAM 18.67 21.31 20.93 20.31 0.1074
15 1 1 256-QAM 19.12 19.15 19.04
Limit EIRP < 23dBm/10MHz Result Pass

Total EIRP power is less than partial EIRP limit 23 dBm/10MHz.
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NR n48 Maximum Average Power [dBm] (GT - LC = -1 dB)
BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest EIRP (dBm) EIRP(W)
20 1 1 19.58 21.40 21.14
20 1 49 21.13 21.44 21.09
20 25 12 1 B 21.21 21.40 21.19
20 1 0 19.55 21.38 21.15
20 1 50 21.13 21.47 21.07
20 50 0 19.54 21.37 21.19 20.47 01114
20 1 1 19.61 21.40 21.16
20 1 49 21.16 21.46 19.38
20 25 12 21.23 21.41 21.22
QPSK
20 1 0 19.64 21.42 21.14
20 1 50 21.17 21.46 19.37
20 50 0 19.54 21.38 19.48
20 1 1 16-QAM 18.75 21.41 21.32
20 1 1 64-QAM 18.69 21.31 20.95 20.41 0.1099
20 1 1 256-QAM 19.00 19.23 18.92
Limit EIRP < 23dBm/10MHz Result Pass
NR n48 Maximum Average Power [dBm] (GT - LC = -1 dB)
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest EIRP (dBm) EIRP(W)
40 1 1 12.12 21.23 12.06
40 1 104 11.92 21.20 11.77
40 50 25 12.00 21.42 11.92
PI/2 BPSK
40 1 0 12.09 21.21 12.10
40 1 105 11.90 21.22 11.73
40 100 0 12.03 21.40 11.91 20.44 01107
40 1 1 12.14 19.59 12.10
40 1 104 11.92 19.57 11.76
40 50 25 oPsK 12.06 21.44 11.94
40 1 0 12.15 19.58 12.13
40 1 105 11.91 19.53 11.77
40 100 0 12.04 19.19 11.92
40 1 1 16-QAM 11.62 19.59 11.61
40 1 1 64-QAM 11.66 19.52 11.63 18.59 0.0723
40 1 1 256-QAM 11.63 18.98 11.65
Limit EIRP < 23dBm/10MHz Result Pass

Total EIRP power is less than partial EIRP limit 23 dBm/10MHz.
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<MIMO Mode>
Part96 NR n48 Maximum Average Power [dBm], DG =-1.61 dBi
BW RB RB - Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest| (dBm) (W)
10 1 1 17.01 | 17.29 | 17.17 | 16.83 | 17.17 | 17.13 | 19.93 | 20.24 | 20.16
10 1 22 17.00 | 17.35 | 17.16 | 16.79 | 17.23 | 17.20 | 19.91 | 20.30 | 20.19
10 12 6 QPSK 17.04 | 17.29 | 17.17 | 16.80 | 17.31 | 17.17 | 19.93 | 20.31 | 20.18 18.70 | 0.0741
10 1 0 17.00 | 17.38 | 17.20 | 16.79 | 16.94 | 17.22 | 19.91 | 20.18 | 20.22
10 1 23 16.96 | 17.18 | 17.07 | 16.66 | 17.14 | 17.15 | 19.82 | 20.17 | 20.12
10 24 0 17.08 | 17.32 | 17.17 | 16.77 | 17.25 | 17.13 | 19.94 | 20.30 | 20.16
10 1 1 16-QAM | 17.06 | 17.28 | 17.28 | 16.82 | 16.92 | 17.18 | 19.95 | 20.11 | 20.24
10 1 1 64-QAM| 17.02 | 17.27 | 17.09 | 16.82 | 17.22 | 17.31 | 19.93 | 20.26 | 20.21 | 18.65 [ 0.0733
10 1 1 |256-QAM| 15.01 | 15.06 | 14.82 | 14.58 | 14.97 | 15.13 | 17.81 | 18.03 | 17.99
Limit | EIRP < 23dBm/10MHz Result Pass
Part96 NR n48 Maximum Average Power [dBm], DG = -1.61 dBi
BW RB RB i Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest [ Middle | Highest | (dBm) (W)
15 1 1 15.36 | 17.24 | 16.98 | 14.95 | 17.11 | 17.19 | 18.17 | 20.19 | 20.10
15 1 36 17.08 | 17.22 | 15.33 | 16.85 | 17.28 | 15.40 | 19.98 | 20.26 | 18.38
15 19 9 QPSK 17.09 | 17.27 | 17.18 | 16.85 | 17.24 | 17.09 | 19.98 | 20.27 | 20.15 18.68 | 0.0738
15 1 0 15.39 | 17.27 | 17.11 | 15.15 | 17.02 | 17.08 | 18.28 | 20.16 | 20.11
15 1 37 17.02 | 17.21 | 15.38 | 16.81 | 17.22 | 15.38 | 19.93 | 20.23 | 18.39
15 38 0 15.36 | 17.31 | 15.47 | 15.14 | 17.25 | 15.43 | 18.26 | 20.29 | 18.46
15 1 1 16-QAM | 15.22 | 17.32 | 16.99 | 14.87 | 17.05 | 17.07 | 18.06 | 20.20 | 20.04
15 1 1 64-QAM| 1556 | 17.19 | 16.99 | 15.14 | 17.26 | 17.34 | 18.37 | 20.24 | 20.18 | 18.63 [ 0.0729
15 1 1 |256-QAM| 15.02 | 15.11 | 14.82 | 14.62 | 14.87 | 14.86 | 17.83 | 18.00 | 17.85
Limit | EIRP < 23dBm/10MHz Result Pass
Part96 NR n48 Maximum Average Power [dBm], DG =-1.61 dBi
BW RB RB . Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest| (dBm) (W)
20 1 1 15.43 | 17.27 | 17.00 | 14.96 | 17.14 | 17.04 | 18.21 | 20.22 | 20.03
20 1 49 17.11 | 17.39 | 15.30 | 16.81 | 17.15 | 15.26 | 19.97 | 20.28 | 18.29
20 25 12 QPsK 17.15| 17.33 | 17.14 | 16.88 | 17.30 | 17.07 | 20.03 | 20.33 | 20.12 18.72 | 0.0745
20 1 0 1543 | 17.32 | 17.02 | 15.16 | 17.13 | 17.11 | 18.31 | 20.24 | 20.08
20 1 50 17.00 | 17.30 | 15.29 | 16.76 | 17.14 | 15.28 | 19.89 | 20.23 | 18.30
20 51 0 1541 | 17.31 | 15.42 | 15.15 | 17.25 | 15.35 | 18.29 | 20.29 | 18.40
20 1 1 16-QAM | 15.42 | 17.22 | 17.14 | 15.40 | 17.16 | 17.17 | 18.42 | 20.20 | 20.17
20 1 1 64-QAM| 15.34 | 17.36 | 17.01 | 15.22 | 17.06 | 17.23 | 18.29 | 20.22 | 20.13 | 18.61 | 0.0726
20 1 1 |256-QAM| 14.96 | 15.32 | 14.82 | 14.64 | 14.86 | 14.79 | 17.81 | 18.11 | 17.82
Limit | EIRP < 23dBm/10MHz Result Pass
Part96 NR n48 Maximum Average Power [dBm], DG =-1.61 dBi
BW RB RB Vod Antenna 6 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest [ Middle | Highest | (dBm) (W)
40 1 1 8.51 | 17.15 | 8.45 8.05 | 17.37 | 8.23 | 11.30 | 20.27 | 11.35
40 1 104 8.36 | 17.17 | 8.22 7.90 | 17.11 | 8.23 | 11.15 | 20.15 | 11.24
40 53 26 QPSK 8.42 | 17.29 | 8.28 8.19 | 17.33 | 8.29 | 11.32 | 20.32 | 11.30 18.71 | 0.0743
40 1 0 8.53 | 17.18 | 8.50 8.18 | 17.34 | 8.34 | 11.37 | 20.27 | 11.43
40 1 105 8.35 | 17.16 | 8.17 7.96 | 17.06 | 8.20 | 11.17 | 20.12 | 11.20
40 106 0 8.59 | 17.05 | 8.34 7.92 | 17.06 | 8.37 | 11.28 | 20.07 | 11.37
40 1 1 16-QAM| 8.60 | 17.02 | 8.62 8.31 | 17.49 | 8.26 | 11.47 | 20.27 | 11.45
40 1 1 64-QAM | 8.44 | 17.05 | 8.39 8.25 | 17.27 | 8.13 | 11.36 | 20.17 | 11.27 | 18.66 | 0.0735
40 1 1 |256-QAM| 8.35 | 15.31 | 8.43 8.19 | 14.86 | 8.33 | 11.28 | 18.10 | 11.39
Limit | EIRP < 23dBm/10MHz Result Pass

Total EIRP power is less than partial EIRP limit 23 dBm/10MHz.

Al-310f1



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0208-01G

Part96 NR n48 Maximum Average Power [dBm], DG =-0.89 dBi
BW RB RB - Antenna 7 Antenna 5 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest| (dBm) (W)
10 1 1 17.84 | 17.47 | 17.18 | 17.88 | 17.67 | 17.83 | 20.87 | 20.58 | 20.53
10 1 22 17.66 | 17.66 | 17.16 | 17.92 | 17.79 | 17.85 | 20.80 | 20.74 | 20.53
10 12 6 QPSK 17.70 | 17.67 | 17.13 | 17.90 | 17.81 | 17.80 | 20.81 | 20.75 | 20.49 19.98 | 0.0995
10 1 0 17.65 | 17.45 | 17.08 | 17.87 | 17.61 | 17.74 | 20.77 | 20.54 | 20.43
10 1 23 1754 | 17.48 | 17.04 | 17.70 | 17.57 | 17.69 | 20.63 | 20.54 | 20.39
10 24 0 17.66 | 17.55 | 17.02 | 17.87 | 17.74 | 17.72 | 20.78 | 20.66 | 20.39
10 1 1 16-QAM | 17.87 | 17.47 | 16.99 | 18.17 | 17.74 | 17.91 | 21.03 | 20.62 | 20.48
10 1 1 64-QAM| 17.08 | 16.93 | 16.58 | 17.31 | 17.20 | 17.24 | 20.21 | 20.08 | 19.93 | 20.14 [ 0.1033
10 1 1 |256-QAM| 14.33 | 14.13 | 13.54 | 14.47 | 13.97 | 14.29 | 17.41 | 17.06 | 16.94
Limit | EIRP < 23dBm/10MHz Result Pass
Part96 NR n48 Maximum Average Power [dBm], DG = -0.89 dBi
BW RB RB i Antenna 7 Antenna 5 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest [ Middle | Highest | (dBm) (W)
15 1 1 1458 | 17.54 | 17.10 | 14.91 | 17.78 | 17.75 | 17.76 | 20.67 | 20.45
15 1 36 17.64 | 17.53 | 13.90 | 17.96 | 17.82 | 14.69 | 20.81 | 20.69 | 17.32
15 19 9 QPSK 17.73 | 17.64 | 17.14 | 17.97 | 17.86 | 17.74 | 20.86 | 20.76 | 20.46 19.97 | 0.0993
15 1 0 14.66 | 17.40 | 17.05 | 14.95 | 17.58 | 17.71 | 17.82 | 20.50 | 20.40
15 1 37 1753 | 17.46 | 13.90 | 17.84 | 17.71 | 14.64 | 20.70 | 20.60 | 17.30
15 38 0 14.62 | 17.52 | 13.98 | 14.87 | 17.74 | 14.63 | 17.76 | 20.64 | 17.33
15 1 1 16-QAM | 14.63 | 17.48 | 17.19 | 14.80 | 17.76 | 17.79 | 17.73 | 20.63 | 20.51
15 1 1 64-QAM| 14.51 | 16.84 | 16.56 | 14.94 | 17.33 | 17.16 | 17.74 | 20.10 | 19.88 | 19.74 | 0.0942
15 1 1 |256-QAM| 14.10 | 13.95 | 13.42 | 1451 | 14.10 | 14.26 | 17.32 | 17.04 | 16.87
Limit | EIRP < 23dBm/10MHz Result Pass
Part96 NR n48 Maximum Average Power [dBm], DG =-0.89 dBi
BW RB RB . Antenna 7 Antenna 5 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle [ Highest | Lowest | Middle | Highest| (dBm) (W)
20 1 1 14.72 | 17.54 | 17.20 | 14.97 | 17.79 | 17.72 | 17.86 | 20.68 | 20.48
20 1 49 17.63 | 17.37 | 13.93 | 17.80 | 17.71 | 14.58 | 20.73 | 20.55 | 17.28
20 25 12 QPsK 17.80 | 17.67 | 17.11 | 18.04 | 17.85 | 17.69 | 20.93 | 20.77 | 20.42 20.04 | 0.1009
20 1 0 1471 | 17.43 | 17.15 | 14.95 | 17.54 | 17.63 | 17.84 | 20.50 | 20.41
20 1 50 17.50 | 17.38 | 13.90 | 17.73 | 17.59 | 14.55 | 20.63 | 20.50 | 17.25
20 51 0 14.68 | 17.56 | 13.97 | 14.88 | 17.75 | 14.59 | 17.79 | 20.67 | 17.30
20 1 1 16-QAM | 14.64 | 17.46 | 17.14 | 15.12 | 17.81 | 17.67 | 17.90 | 20.65 | 20.42
20 1 1 64-QAM| 14.73 | 16.92 | 16.64 | 14.86 | 16.94 | 17.03 | 17.81 | 19.94 | 19.85 | 19.76 | 0.0946
20 1 1 |256-QAM| 14.38 | 13.86 | 13.36 | 14.56 | 14.22 | 13.64 | 17.48 | 17.05 | 16.51
Limit | EIRP < 23dBm/10MHz Result Pass
Part96 NR n48 Maximum Average Power [dBm], DG = -0.89 dBi
BW RB RB Vod Antenna 7 Antenna 5 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest [ Middle | Highest | (dBm) (W)
40 1 1 7.66 | 16.62 | 7.12 7.91 | 16.86 | 7.40 | 10.80 | 19.75 | 10.27
40 1 104 7.28 | 16.21 | 6.76 7.45 |1 16.39 | 750 | 10.38 | 19.31 | 10.16
40 53 26 QPSK 7.60 | 17.67 | 6.99 7.84 | 17.86 | 7.51 | 10.73 | 20.78 | 10.27 1989 | 0.0975
40 1 0 7.83 | 16.77 | 7.14 794 | 16.91 | 7.52 | 10.90 | 19.85 | 10.34
40 1 105 7.31 | 16.29 | 6.79 7.47 | 16.47 | 7.51 | 10.40 | 19.39 | 10.18
40 106 0 7.27 | 15.99 | 7.02 753 | 16.25 | 7.50 | 10.41 | 19.13 | 10.28
40 1 1 16-QAM| 7.98 | 16.82 | 7.08 8.14 | 17.03 | 7.39 | 11.07 | 19.94 | 10.25
40 1 1 64-QAM| 7.44 | 16.61 | 6.84 7.98 | 16.77 | 7.57 | 10.73 | 19.70 | 10.23 | 19.05 | 0.0804
40 1 1 |256-QAM| 7.72 | 14.04 | 6.67 8.05 | 14.37 | 7.33 | 10.90 | 17.22 | 10.02
Limit | EIRP < 23dBm/10MHz Result Pass

Total EIRP power is less than partial EIRP limit 23 dBm/10MHz.

Al-410of1



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0208-01G

Part96 NR n48 Maximum Average Power [dBm], DG =-0.1 dBi
BW RB RB - Antenna 6 Antenna 5 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
10 1 1 17.10 | 17.21 | 17.43 | 16.58 | 16.22 | 16.40 | 19.86 | 19.75 | 19.96
10 1 22 17.02 | 17.26 | 17.28 | 16.52 | 16.48 | 16.40 | 19.79 | 19.90 | 19.87
10 12 6 QPSK 17.08 | 17.34 | 17.22 | 16.60 | 16.38 | 16.44 | 19.86 | 19.90 | 19.86 1986 | 0.0968
10 1 0 17.00 | 17.32 | 17.28 | 16.36 | 16.23 | 16.45 | 19.70 | 19.82 | 19.90
10 1 23 17.04 | 17.30 | 17.16 | 16.50 | 16.37 | 16.43 | 19.79 | 19.87 | 19.82
10 24 0 17.09 | 17.33 | 17.24 | 16.57 | 16.45 | 16.43 | 19.85 | 19.92 | 19.86
10 1 1 16-QAM| 17.05 | 17.32 | 17.13 | 16.46 | 16.31 | 16.40 | 19.78 | 19.85 | 19.79
10 1 1 64-QAM| 17.05 | 16.93 | 17.18 | 16.58 | 16.42 | 16.33 | 19.83 | 19.69 | 19.79 | 19.75 [ 0.0944
10 1 1 |256-QAM[ 14.76 | 15.15 | 15.07 | 14.32 | 14.12 | 14.32 | 17.56 | 17.68 | 17.72
Limit | EIRP < 23dBm/10MHz Result Pass
Part96 NR n48 Maximum Average Power [dBm], DG = -0.1 dBi
BW RB RB . Antenna 6 Antenna 5 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
15 1 1 1544 | 17.29 | 17.05 | 14.90 | 16.36 | 16.39 | 18.19 | 19.86 | 19.74
15 1 36 17.02 | 17.17 | 15.40 | 16.45 | 16.43 | 14.64 | 19.75 | 19.83 | 18.05
15 19 9 QPSK 17.10 | 17.32 | 17.14 | 16.56 | 16.48 | 16.33 | 19.85 | 19.93 | 19.76 1984 | 0.0964
15 1 0 15.47 | 17.33 | 17.10 | 14.94 | 16.36 | 16.37 | 18.22 | 19.88 | 19.76
15 1 37 17.05| 17.23 | 15.39 | 16.54 | 16.41 | 14.66 | 19.81 | 19.85 | 18.05
15 38 0 1540 | 17.33 | 15.47 | 14.88 | 16.48 | 14.65 | 18.16 | 19.94 | 18.09
15 1 1 16-QAM| 15.50 | 17.05 | 17.08 | 14.81 | 16.31 | 16.52 | 18.18 | 19.71 | 19.82
15 1 1 64-QAM| 15.35 | 17.30 | 17.02 | 15.05 | 16.06 | 16.32 | 18.21 | 19.73 | 19.69 | 19.72 [ 0.0938
15 1 1 |256-QAM[ 14.88 | 15.13 | 14.94 | 1459 | 14.18 | 14.19 | 17.75 | 17.69 | 17.59
Limit | EIRP < 23dBm/10MHz Result Pass
Part96 NR n48 Maximum Average Power [dBm], DG =-0.1 dBi
BW RB RB - Antenna 6 Antenna 5 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest [ Middle | Highest | (dBm) (W)
20 1 1 15.46 | 17.26 | 17.01 | 14.97 | 16.32 | 16.30 | 18.23 | 19.83 | 19.68
20 1 49 17.10 | 17.34 | 15.32 | 16.50 | 16.32 | 14.59 | 19.82 | 19.87 | 17.98
20 25 12 QPsK 17.20 | 17.31 | 17.14 | 16.61 | 16.43 | 16.16 | 19.93 | 19.90 | 19.69 19.83 | 0.0062
20 1 0 1552 | 17.37 | 17.07 | 14.98 | 16.36 | 16.33 | 18.27 | 19.90 | 19.73
20 1 50 17.05| 17.39 | 15.34 | 16.49 | 16.31 | 14.58 | 19.79 | 19.89 | 17.99
20 51 0 1550 | 17.29 | 15.47 | 14.91 | 16.45 | 14.58 | 18.23 | 19.90 | 18.06
20 1 1 16-QAM| 15.55 | 17.20 | 17.12 | 15.11 | 16.36 | 16.26 | 18.35 | 19.81 | 19.72
20 1 1 64-QAM| 15.45 | 17.45 | 17.01 | 15.02 | 16.31 | 16.26 | 18.25 | 19.93 | 19.66 | 19.83 [ 0.0962
20 1 1 256-QAM[ 15.05 | 15.14 | 14.80 | 14.59 | 14.29 | 14.07 | 17.84 | 17.75 | 17.46
Limit | EIRP < 23dBm/10MHz Result Pass
Part96 NR n48 Maximum Average Power [dBm], DG =-0.1 dBi
BW RB RB Mod Antenna 6 Antenna 5 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest | (dBm) (W)
40 1 1 858 [ 17.18 | 851 | 796 | 16,53 | 7.41 | 11.29 | 19.88 | 11.01
40 1 104 8.32 (17.09 | 8.16 | 7.37 | 16.13 | 7.40 | 10.88 | 19.65 | 10.81
40 53 26 QPSK 851 (1737 | 832 | 7.77 | 16.45 | 7.50 | 11.17 | 19.94 | 10.94 1985 | 0.0966
40 1 0 8.58 | 17.23 | 8.46 7.98 | 16.62 | 7.39 | 11.30 | 19.95 | 10.97
40 1 105 8.35 | 17.09 | 8.18 | 7.45 | 16.12 | 7.41 | 10.93 | 19.64 | 10.82
40 106 0 8.61 | 17.04 | 8.38 747 | 16.19 | 7.49 | 11.09 | 19.65 | 10.97
40 1 1 16-QAM| 8.30 | 17.03 | 8.42 | 7.73 | 16.33 | 7.43 | 11.03 | 19.70 | 10.96
40 1 1 64-QAM| 8.43 | 17.63 | 8.49 7.84 | 16.75 | 7.45 | 11.16 | 20.22 | 11.01 | 20.12 | 0.1028
40 1 1 |256-QAM[ 8.55 | 15.08 | 8.60 | 8.04 | 1439 | 7.60 | 11.31 | 17.76 | 11.14
Limit | EIRP < 23dBm/10MHz Result Pass

Total EIRP power is less than partial EIRP limit 23 dBm/10MHz.

Al-510f 1



samroniss. - FCC RADIO TEST REPORT Report No. : FG2D208-01G
Part96 NR n48 Maximum Average Power [dBm], DG =-2.79 dBi
BW RB RB - Antenna 7 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest | Middle | Highest| (dBm) (W)
10 1 1 17.50 | 17.65 | 17.50 | 18.17 | 18.52 | 18.67 | 20.86 | 21.12 | 21.13
10 1 22 17.40 | 17.67 | 17.51 | 18.14 | 18.64 | 18.74 | 20.80 | 21.19 | 21.18
10 12 6 QPSK 17.45 | 17.67 | 17.53 | 18.05 | 18.64 | 18.63 | 20.77 | 21.19 | 21.13 18.40 | 0.0692
10 1 0 17.46 | 17.77 | 17.47 | 17.96 | 18.32 | 18.54 | 20.73 | 21.06 | 21.05
10 1 23 17.34 | 17.50 | 17.42 | 17.82 | 18.44 | 18.53 | 20.60 | 21.01 | 21.02
10 24 0 17.34 | 17.52 | 17.43 | 18.17 | 18,55 | 18.52 | 20.79 | 21.08 | 21.02
10 1 1 16-QAM | 17.46 | 17.52 | 17.61 | 18.07 | 18.62 | 19.05 | 20.79 | 21.12 | 21.40
10 1 1 64-QAM| 16.74 | 17.24 | 16.88 | 17.58 | 17.80 | 18.64 | 20.19 | 20.54 | 20.86 | 18.61 [ 0.0726
10 1 1 |256-QAM| 14.04 | 13.94 | 13.75 | 14.51 | 14.93 | 14.98 | 17.29 | 17.47 | 17.42
Limit | EIRP < 23dBm/10MHz Result Pass
Part96 NR n48 Maximum Average Power [dBm], DG = -2.79 dBi
BW RB RB i Antenna 7 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest [ Middle | Highest | (dBm) (W)
15 1 1 1439 | 17.72 | 17.46 | 15.03 | 18.54 | 18.68 | 17.73 | 21.16 | 21.12
15 1 36 17.46 | 17.63 | 14.29 | 18.16 | 18.80 | 15.51 | 20.83 | 21.26 | 17.95
15 19 9 QPSK 17.47 | 17.66 | 17.49 | 18.15 | 18.67 | 18.54 | 20.83 | 21.20 | 21.06 18.47 | 0.0703
15 1 0 1447 | 17.62 | 17.43 | 15.01 | 18.34 | 18,55 | 17.76 | 21.01 | 21.04
15 1 37 17.35| 1749 | 14.31 | 18.04 | 18.51 | 15.48 | 20.72 | 21.04 | 17.94
15 38 0 1436 | 17.53 | 14.37 | 15.02 | 18.55 | 15.49 | 17.71 | 21.08 | 17.98
15 1 1 16-QAM | 14.40 | 17.67 | 17.38 | 15.07 | 18.56 | 18.62 | 17.76 | 21.15 | 21.05
15 1 1 64-QAM| 14.29 | 17.04 | 16.77 | 14.98 | 17.94 | 17.53 | 17.66 | 20.52 | 20.18 | 18.36 [ 0.0685
15 1 1 |256-QAM| 14.02 | 14.20 | 13.98 | 14.71 | 14.98 | 15.09 | 17.39 | 17.62 | 17.58
Limit | EIRP < 23dBm/10MHz Result Pass
Part96 NR n48 Maximum Average Power [dBm], DG =-2.79 dBi
BW RB RB . Antenna 7 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle [ Highest | Lowest | Middle | Highest| (dBm) (W)
20 1 1 1447 | 1761 | 17.47 | 15.12 | 18.39 | 1851 | 17.82 | 21.03 | 21.03
20 1 49 17.43 | 1761 | 14.27 | 18.19 | 18.44 | 15.32 | 20.84 | 21.06 | 17.84
20 25 12 QPsK 1755 | 17.67 | 17.45 | 18.21 | 18.66 | 18.46 | 20.90 | 21.20 | 20.99 18.41 | 0.0693
20 1 0 14.49 | 1753 | 17.31 | 15.04 | 18.22 | 18.33 | 17.78 | 20.90 | 20.86
20 1 50 17.30 | 17.54 | 14.25 | 18.04 | 18.36 | 15.31 | 20.70 | 20.98 | 17.82
20 51 0 14.41 | 17.57 | 14.34 | 15.09 | 18.58 | 15.37 | 17.77 | 21.11 | 17.90
20 1 1 16-QAM| 1453 | 17.76 | 17.44 | 15.18 | 18.47 | 18.45 | 17.88 | 21.14 | 20.98
20 1 1 64-QAM | 14.44 | 17.03 | 17.02 | 14.98 | 17.71 | 17.55 | 17.73 | 20.39 | 20.30 | 18.35 | 0.0684
20 1 1 |256-QAM| 14.01 | 14.16 | 13.45 | 14.62 | 14.83 | 15.05 | 17.34 | 17.52 | 17.33
Limit | EIRP < 23dBm/10MHz Result Pass
Part96 NR n48 Maximum Average Power [dBm], DG =-2.79 dBi
BW RB RB Vod Antenna 7 Antenna 1 Combine EIRP | EIRP
(MHz) Size Offset Lowest | Middle | Highest | Lowest | Middle | Highest | Lowest [ Middle | Highest | (dBm) (W)
40 1 1 7.49 | 16.45 | 7.48 8.09 | 17.58 | 8.30 | 10.81 | 20.06 | 10.92
40 1 104 7.36 | 16.43 | 7.15 7.92 | 17.35| 8.25 | 10.66 | 19.92 | 10.75
40 53 26 QPSK 7.35 | 17.75 | 7.24 8.10 | 18.67 | 8.39 | 10.75 | 21.24 | 10.86 18.45 | 0.0700
40 1 0 755 | 16.31 | 7.47 8.13 | 17.53 | 8.23 | 10.86 | 19.97 | 10.88
40 1 105 7.25 | 16.39 | 7.16 7.91 | 17.39 | 8.26 | 10.60 | 19.93 | 10.76
40 106 0 7.54 | 16.06 | 7.23 7.81 | 17.02 | 8.33 | 10.69 | 19.58 | 10.83
40 1 1 16-QAM| 7.53 | 16.32 | 7.57 8.28 | 17.91 | 8.30 | 10.93 | 20.20 | 10.96
40 1 1 64-QAM| 7.56 | 16.30 | 7.15 7.91 | 17.73 | 8.28 | 10.75 | 20.08 | 10.76 | 17.41 | 0.0551
40 1 1 |256-QAM| 7.47 | 14.05 | 7.57 8.05 | 15.02 | 8.14 | 10.78 | 17.57 | 10.87
Limit | EIRP < 23dBm/10MHz Result Pass

Total EIRP power is less than partial EIRP limit 23 dBm/10MHz.

Al-610f1



e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG2D0208-01G

FR1 n48
<SISO Mode>
Peak-to-Average Ratio
Mode FR1 n48 / 20MHz / DFT-S OFDM
Mod. P1/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.68 5.66 5.74 5.72 PASS
Mode FR1 n48 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.62 PASS
Page Number : A2-1 of 145
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0208-01G

FR1 n48 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Reflevel 30008 Offset 4105 = AnBW 20 MiHz

RefLevel 3000 0B Offset 4105 = AnBW 20 MiHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0208-01G

26dB Bandwidth

Mode FR1 n48 : 26dB BW(MHz) / DFT-S OFDM
BW 10MHz 15MHz 20MHz 30MHz 40MHz 50MHz 60MHz 70MHz
Mod. PI/2 BPSK | Pl/2 BPSK | Pl/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | Pl/2 BPSK
Middle CH 9.55 1457 19.38 - 38.60 - - -
BW 80MHz 90MHz | 100MHz
Mod. PI/2 BPSK | PI/2 BPSK | Pl/2 BPSK
Middle CH - - -
Mode FR1 n48 : 26dB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 30MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 9.99 9.73 15.02 15.35 19.90 19.66 - -
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 9.73 9.49 15.52 15.20 19.46 19.78 - -
BW 40MHz 50MHz 60MHz 70MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 40.84 41.08 - - - - - -
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 40.84 40.92 - - - - - -
BW 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - -
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - - -
TEL : 886-3-327-0868 Page Number : A2-3 of 145

FAX . 886-3-327-0855




swamranas. FCC RADIO TEST REPORT Report No. : FG2D0208-01G

FR1 n48 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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swamranas. FCC RADIO TEST REPORT Report No. : FG2D0208-01G

FR1 n48 / 15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG2D0208-01G

FR1 n48 / 20MHz / DFT-S OFDM / Middle Channel / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0208-01G

FR1 n48 / 40MHz / DFT-S OFDM / Middle Channel / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG2D0208-01G

Occupied Bandwidth

Mode FR1 n48 : OB BW(MHz) / DFT-S OFDM
BW 10MHz 15MHz 20MHz 30MHz 40MHz 50MHz 60MHz 70MHz
Mod. PI/2 BPSK | Pl/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | Pl/2 BPSK
Middle CH 8.63 12.95 17.88 - 36.15 - - -
BW 80MHz 90MHz | 100MHz
Mod. PI/2 BPSK | PI/2 BPSK | PI/2 BPSK
Middle CH - - -
Mode FR1 n48 : OB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 30MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 8.61 8.61 13.65 13.70 18.31 18.29 - -
Mod. 64QAM | 256QAM | B4QAM | 256QAM | B4QAM | 256QAM | 64QAM | 256QAM
Middle CH 8.60 8.57 13.76 13.67 18.21 18.25 - -
BW 40MHz 50MHz 60MHz 70MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 38.25 38.23 - - - - - -
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 38.18 38.36 - - - - - -
BW 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - -
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - - -
TEL : 886-3-327-0868 Page Number 1 A2-8 of 145
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SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FG2D0208-01G

FR1 n48 / 10MHz / DFT-S OFDM / Middle Channel / Full RB
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swamranas. FCC RADIO TEST REPORT Report No. : FG2D0208-01G

FR1 n48 / 15MHz / DFT-S OFDM / Middle Channel / Full RB
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e% FCC RADIO TEST REPORT Report No. : FG2D0208-01G

SPORTON LAB.

FR1 n48 / 20MHz / DFT-S OFDM / Middle Channel / Full RB
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[ L
i
ety e bl el i
CRTIITTS T ] =

2 Marker Table

M 1 3620395 GHz 1451 dBm Occ Bw 17889690967 MHz
m 1 36158357 GHz 9.25 dim Oce Bw Centroid 3624 780 585 GHz
i 1 36337254 GHz 86 dBm Oce B Freq Offset 205414576 385 kiz

weasuion.. EENNEENNR "

03:31:57 BM 04/26/2023

FR1 n48 / 20MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

B v - B

RefLevel 30000bm  Offset 41008 = REW 300Kz RefLevel 30000bm  Offset 41008 = REW 300Kz
a0 SWT 101ms ' VBW 1a_Mode Auto Sweep a0 SWT 101ms ® VBW 1w Mode AutoSweep
Bandwidth d Bandwidth
i) i) ™=
36190580 G )
2 2
] ) .
. v LCLART I DT L DT el © 7 ot AT 7
o o ‘ T
| 1
f 4 1r"
! T f n
e T E i i
i
1 AW Wil AU W
/il LW . ! LTI
G CATTINT WO || B
EimmeE oo e S Span oo || (G ERER G oo ) Span 0N
2 Marker Table 2 Marker Table
i 1 3619036 GHe 1201 dBm O 18.318273 797 MHz i 1 3616430 GHe 12.14 dBm Occtw 18.206217918 MHz
n 1 1615805 Gz 7.3 dim O o Centroid 3624964 089 Gia n 1 36158583 GHa 7.23.d8m Occ B Centroid 3625002421 Gha
0 ) 36341232 GHe 713 dim O B Frea Offset 25 910 589026 ki 0 ) 36341505 GHe &3 g Occ B Fre Offset 12421430562 ks
Wheasuring, s ] . Wheasuring, mamm ]
03:33:51 BM  04/26/2023 03:33:40 BM  04/26/2023
RefLevel 30000bm  Offset 41008 = REW 300Kz RefLevel 30000bm  Offset 41008 = REW 300Kz
- A 3000 SWT 101 ms = VBW 1 MHz  Mode Auto Sweep - A 3000 SWT 101 ms ® VBW 1 MHz  Mode Auto sweep
1 Occupiad Bandwidth 1 Occupiad Bandwidth
i) i
se195550 6
2 2
10 "‘F 10 -
1 7 AT * Y m LN DY PTRTRY YT RN ST
0. ' t 0. T
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4 1"‘. / )
N i f \
i A B f i
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b it I'“'l‘a I Rl 4 T Tl
f | AU =R " R 17T LS vl
Al AT R (wrry | | I R S |
FGIET 001 pts G Span #0.0 WAz || |G 362498 GHz 001 pts 0 Span 40.0 Mz
2 Marker Table 2 Marker Table
i 1 3619595 GHe 13.47 dBm O 18.218.819568 MHz i 1 3620315 GHe 10.77 dBm Occtw 18.250 382437 MHz
n 1 36158721 GHa 7.2 dim O o Centroid 1620981517 Gha n 1 36158622 GHa 585 dim Occ B Centroid 3620991 847 Gha
0 ) 36340809 GHe 538 dim O B Frea Offset 8483 164 661 ks 0 ) 36341215 GHe 416 g Occ B Fre Offset 1546 764 689 ks

weasuion.. EENNEENNR "

03:33:16 P 04/26/2023

03:33:28 PM 04/26/2023
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swamranas. FCC RADIO TEST REPORT Report No. : FG2D0208-01G

FR1 n48 / 40MHz / DFT-S OFDM / Middle Channel / Full RB
PI/2 BPSK

RefLevel 3000Bm  Offset 41045 = RBW 1 MHz
- are 3008 SWT 101 ms = VBW 3w Mode Auto Swesp
1 Occupiad Bandwidth
[
0
. il e A O satmaryirs g i
/ |
Q . |
{ \
i
i ‘I\ |
AT YL L Crrwwrr
g e ‘J%"\‘J'LA\_
GiezissaH: 001 ptx T Span B0.0 Az
2 Marker Table
M 1 3633142 GHz 1393 6Bm Oce B 36.150 741 537 MHz
n 1 36057911 Gz 11.00 dm Occ B Centroid 3623866436 GHz
n 1 3611 9418 Gz B37 dém O B Freq Oifset 1,123 554063 MHz
03:31:41 MM 04/26/2023

FR1 n48 / 40MHz / CP OFDM / Middle Channel / Full RB
QPSK

16QAM

1

RefLevel 30,00 dBn Offset 41048 = REW 1 MHz

B v -
008 SWT 101 ms & VBW 3 MHz  Mode Auto Sweep
Bandwidth

RefLevel 3000 0B Offset 41008 = REW 1 M
200 SWT 101 ms ' VBW 3tz Mode Auno Swesp
d Bandwidth
i) i) ™=
0 0 x :
. o it sl tac s Massmgatprtesoho Mgt i A . e A i st B i b A g st A Sy W 12
i b |
g i T o i r
i 4 it |
M! | yi L\l.\
: oy gk : b i
L I'- M T
el LA Y, st Mo
a0y ety || 22 Wil
EimmeE oo e W SpanBoG N || (GG oo T SpanBo N
2 Marker Table 2 Marker Table
M 1 3612762 GHz 15.81 dBm Occ Bw 38.258290732 MHz [ 1 3639855 GHz 15.62 dBm Occ Bw 38232276793 MHz
n i 35048063 GHe 324 dim O o Gentroid 3524515 398 Gie n 1 3605840 Gl 265 dim O B entoid 3624956 237 Gle
n i Tet40645 cHe 512 dom. O o Frey s 4601520 270 e n i Te140724 e 526 din Occ B Fre Offset 33752 196 8 ke
03:30:44 PM 04/26/2023 03:30:57 MM 04/26/2023
RefLevel 3000 0B Offset 41008 = REW 1 M RefLovl 3000 dbm Offeet 41005 = KB 1 M
™ a0 SWT 101 ms ' VBW 3tz Mode Auno Sweso -t 200 SWT 101 ms ' VBW 3tz Mode Auno Swesp
1 Occupiad Bandwidth * 1 Occupiad Bandwidth
W] 1825t i
3 c09 1680 6
2 2 .
o ks bt e o L Y ) e A -\»‘ 0 | rhadn g sheg) AA il ) 5 AN :
! 1 / %
0. i 0 T
|
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s | A
|4 W [ . . I
it Py A y
il v kT WeAdasieallly T Ma R PO L LN N
b o | |l A
Grmmen 00T T P | [ Sam om0
2 Marker Table 2 Marker Table
M 1 3609166 GHz 15.25 dBm Occ Bw 38182217158 MHz M 1 3.621633 GHz 12.78 dBm Occ Bw 38360924 681 MHz
n i 3604287 GHe 345 dim O o Centroid 3620919306 Gia n i Y505 868 Gz 841 dim O B entoid 3625048451 Gle
n i Te140104 cHe 573 dom. O o Frey s 70193557 625 ke 0 ) 36142089 GHe &40 98 Occ B Fre Offset 5
03:31:10 BM  04/26/2023 03:31:23 MM 04/26/2023
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SPORTON LAB.

FCC RA

DIO TEST REPORT

Report No. : FG2D0208-01G

Unwanted E

mission (MASK)

FR1 n48 / 10MHz / DFT-S OFDM / PI/2 BPSK

Lowest Channel

1RBO

1RBmax

3,430 GHz 3530 GHz 1.000 Miz 352975 GHz -44.67 dBm
1530GHz 3540 GHz 1.000 Mtz 3.53947 GHz -38.61 dBm
3.540 GHz 3,549 GHz 1.000 MHz 3.54900 GHz -26.15 dBm
3,549 Gz 3550 GHz 100,000 kfiz 354994 GHz -28.13 dBm
3550 GHz 3560 GHz 1.000 MHz 355162 GHz 14.10 dBm
3.560 GHz 3561 GHz 100,000 kHz 3.56004 GHz -27.19 dBm
1561 GHz 1570 GHz 1.000 Mz 3.56104 GHz -25.00 dBm
3570 GHz 3.720 GHz 1,000 MHz 357157 GHz -41.22 dBm
3.720GHz 3820 GHz 1.000 MHz 3.81476 GHz -44.78 dBm

10:03:00 AM  05/12/2023

Ref Level 40.00dBm  Offset 111048 Made Sweep sGL Reflevel 50.00cBm Ofset 11.10d8 Mode Sweep —
Count 1007100 Count 100/100
1 Spurious Emissions 1 Spurious Emissions
Uit Cheed Lirmit Cheel 5
30 dubine-SPURloUs e ass oz 30 dpkie —SPUBlouS_LiNE_Ass_oda Phs:
20 dBen . . 1 20 i'
10 dBmr T T ‘ 10 ‘
a B
| |
20 B
i
URIOUS,_UINE_ ABS_002 Wm,
| ] ———— H "
S0 " T
3.43 GHz 5403 pts 39.0 MHz/ 3E2GH: | 3.43Gh: 509 pts 39.0 M/ 382 GHz
3.430 GHz 3530 GHz 3.52915 GHz -44.27 dBm 3.430 GHz 3.530 GHz 1.000 MHz 3.52725 GHz -43.86 dBm -3.86 dB
3530 GHz 3540 GHz 1.000 MHz 353949 GHz -39.78 dBm 3530 GHz 3540 GHz 1.000 MHz 353950 GHz -39.45 dBm -14.45 dB
3540 GHz 3549 GHz 1.000 Mtz 3.54898 GHz -30.23 dBm 3.540 GHz 3.549 GHz 1.000 iz 3.54401 GHz -33.93 dBm -20.93 dB
3549 GHz 3550 GHz 100.000 kHz 3.54089 GHz -38.24 dBm 3549 GHz 3550 GHz 100.000 kHz 354915 GHz2 -46.66 dBm -33.66 d
3,550 GHz 3.560 GHz 1.000 Miz 3.55092 GHz 22.17 dBm 3550 GHz 3,560 GHz 1.000 Mz 3.55903 GHz 21.70 dBm -8.30 dB
3560 Gz 3561 Gtz 100.000 kitz 3.56027 GHz 47.16 dBm 3560 Ghz 3561 GHz 100.000 itz 356008 GHz -37.45 dBm -24.45 dB
3561 GHz 3570 GHz 1.000 MHy 3.56205 GHz -36.11 dBm 3.561 GHz 3570 GHz 1.000 MHz 356263 GHz 33.20 dBm 220.20
35706tz 3720 Gtz 11000 Mtz 3.57007 GHz 4210 dBm 35706tz 3720 GHe 1.000 MHz 357037 GHz 41.72 dBm 16.72dB
3.720 GHz 3820 GHz 1.000 MHz 3.81565 GHz -44.91 dBm 3720 GHz 3820 GHz 1,000 MHz 3.79877 GHz -44.81 dBm 481 d
Ready Rs Eananin| % 0
10:01:40 aM 05/12/2023 10:02:20 AM  05/12/2023
Ref Level 40,00 dBm  Offset 11,1068 Mode Sweep saL
Count 100/100
1 Spurious Emissians
Limit Chee 7
30 dpbineSPURIOUS_UNE a8 o
20 de
10 dBrr . . =~
a
0
20
20 “i 1
SPURIOUS UNE RS | _ﬁ| M
50
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
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samonias. FCC RADIO TEST REPORT Report No. : FG2D0208-01G

FR1 n48 / 10MHz / DFT-S OFDM / PI/2 BPSK

Middle Channel

1RBO 1IRBmax

RefLevel 40.00dBm  Ofset 11.10dB Mode Sweep set
Count 100/100

Ref Level 30.00dBm  Offset 111048 Made Sweep b
Count 100/100
1 Spurious Emissions

1 Spurious Emissions
Ui mit Che
30 apdine SPURIOUS_UNE_as_oda PRsS 30 dphine ~SPURIOUS_LINE_ABS_0d2
20 dBm . . 20 II
10 dBrre % 0 !
| \ ) |
0 i
20 | B
Vi, SPURIOUS_LINE_ABS 002
T | ]
' -
5403 pts 39.0 MHz/ 382GHz | 343GHe 39.0 M/ 382 GHz
3530 GHz 1.000 Mtz 344204 GHz 3430 GHz 3530 GHz 1.000 MHz 3.47550 GHz -42.43 dBm
3530 GHz 3510 GHz 1.000 MHz 3.60980 GHz 3530 GHz 3610 GHz 1.000 MHz 3.60996 GHz -40.19 dBm
3610GHz 3619 GHz 1.000 M 3.61900 GHz 3610 GHz 1619 GHz 1.000 Mtz 3.61409 GHz -34.10 dBm
3519 GHz 3620 GHz 100,000 kHz 3.62000 GHz 3619GHz 3520 GHz 100.000 kHz 361913 GHz -46.97 dBm
o 3620 GHz 3630 GHz 1.000 MHz 3.62898 GHz 20.29 dBm
3630 GHz 3631 GHz 100000 itz 363030 GHz 3630 GHz 3631 GHz 100.000 itz 3.63008 GHz -38.02 dBm
3631GH: 3680 GH: 1.000 Mtz 363212 GHz 3631 Ghz 3.640 GHz 1.000 MH: 363267 GHz 3374 dBm
3.640GHz 3.720GHz 1,000 MHz 3.64004 GHz 3640 GHz 3.720 GHr 1.000 MHz 64060 GHz 40,04 dBm
3.720 GHz 3820 GHz 1.000 MHz 3.81166 GHz 3.720 GHz 3.820 GHz 1,000 MHz 3.79767 GHz -45.01 dBm
Readly =
10:12:27 AN 05/12/2023 10:13:08 AM  05/12/2023

Full RB

Ref Level 4000 dBm  Offset 11.10 68 Mode Sweep s6L
Caunt 100/100
1 Spurious Emissians
Uimit Chesy Fss
Line _SPURlOUS_ UNE ABs od

30
20 dBm
10 dBmv 1 1 at

30 iy
SPURIOUS_LINE_ABS_002 A k
0 abm T t P

[

o

3.43 GHz 6409 pis. 39.0 MHz/ 382 GHz

3,430 GHz 3530 GHz 1.000 Miz 3.44244 GHz -44.99 dBm
1530GHz 3610GHz 1.000 Mtz 3.60996 GHz -39.75 dBm
3610 GHz 3619 GHz 1.000 MHz 3.61895 GHz -27.71 dBm
3619 GHe 3620 GHz 100,000 kfiz 361990 GHz -28.09 dBm
3620 GHz 3630 GHz 1.000 MHz 362216 GHz 13.19 dBm
3.630 GHz 3631 GHz 100,000 kHz 3.63001 GHz -26.35 dBm
1631GHz 3640 GHz 1.000 Mz 363103 GHz -23.85 dBm
3540 GHz 3.720 GHz 1000 MHz 3.64004 GHz -40.54 dBm
3.720 GHz 3820 GHz 1.000 MHz 381625 GHz -44.81 dBm

10:13:48 AM  05/12/2023
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SPORTON LAB.

FCC RADIO TEST

REPORT

Report No. : FG2D0208-01G

FR1 n48 / 10MHz / DFT-S OFDM / PI/2 BPSK

Highest

Channel

1RBO

1RBmax

Ref Level 40.00 dBm  Offset 11.10 dB Made Sweep SGL Ref Level 40.00dBm  Offset 11.10 d Mode Sweep SGL
Count 10100 Count 100/100
1 Spurious Emissions 1 Spurious Emissions
Ui mit Che
30 apdine SPURIOUS_UNE_as_oda 30 dphine ~SPURIOUS_LINE_ABS_0d2
20 diie 1 20
10 dBrre T 0 -
0 . I
-10 i
-20 B |
]
f
i I, SPURIOUS_LIN -IM'IIFdl
0 II"\-. 7 L S
5403 pts 39.0 MHz/ 382GHz | 343GHe 39.0 M/ 382 GHz
3430 GHz 3530 GHz 1,000 Mitz 346052 GHz 3.430 Ghiz 3.530 GHz 1,000 MHz 3.46901 GHz 44,57 dBm -4.57dB
3530GHz 3680 GHz 1.000 MHz 367918 GHz 3530 GHz 1680 GHz 1,000 MHz 3.67948 GHz -40.25 dBm -15.25 dB
3680 GHz 3689 GHz 1.000 M 3.68882 GHz 3,680 GHz 1,689 GHz 1.000 Mtz 3.68419 GHz -35.34 dBm -22.34dB
3689 GHz 3690 GHz 100.000 kHz 3.68991 GHz 3,689 GHz 3,690 GHz 100,000 kHz 3.68901 GHz -47.09 dBm -34.09 dB
3690 GHz 3.700 GHz 1.000 MKz 3.69072 GHz 20.98 dBm 3600 GHz 3.700 GHz 1 3.69908 GHz 21.35 dBm -8.65 dB
31700 Gl 3701 GHz 100,000 kitz 370039 GHz -47.76 dBm 3.700 GHz 3.701 GHz 100.000 itz 70006 GHz -37.99 dBm -24.99 dB
3701 GHr 3710GHz 1.000 MHz 3.70263 GHz -37.35 dBm 3701 GHz 3710GHz 1.000 MHz 370237 GHz 2379 dBm 2079 di
3710GHz 37206tz 1,000 Mz 3.71004 GHz -40.79 dBm 3.7106Hz 3720 GHe 1.000 MHz 3.71081 GHz -39,74 dBm 1474 dB
3.720 GHz 3820 GHz 1.000 MHz 3.79178 GHz -40.82 dBm 1720 GH 1820 GHz 1,000 MHz 372115 GHz 3482 dBm 82 d
Ready Ready jaRnaannng ‘4
10:23:13 AN 05/12/2023 10:23:53 AM 05/12/2023

Full RB

Ref Level 40.00 dBm  Offset 11,1008

1 Spurious Emissions

Made Sweep

6L

Count 100/100

Limit Che<d
Line _SPURlOUS LINE_ABS od2

30

20 dBm

10 dBmv

SPURIOUS_LINE_ABS 002
40 dbm T

3.43 GHz

3,430 GHz 3530 GHz 1.000 Miz 350128 GHz -45.27 dBm
1530GHz 3680 GHz 1.000 Mtz 367948 GHz -40.08 dBm
3680 GHz 3689 GHz 1.000 MHz 3.688 98 GHz -22.85 dBm
3689 GHe 3690 GHz 100,000 kfiz 3.69000 GHz -26.65 dBm
3,690 GHz 3.700 GHz 1.000 MHz 369192 GHz 11.89 dBm
3.700 GHz 3701 GHz 100,000 kHz 3.70001 GHz -26.67 dBm
1701 GHz 3710GHz 1.000 Mz 370117 GHz -28.11 dBm
3.710GH: 3.720 GHz 1000 MHz 3.71005 GHz -40.16 dBm
3.720GHz 3820 GHz 1.000 MHz 3.81056 GHz -44.85 dBm

6409 pis. 39.0 MHz/

382 GHz

10:24:33 AM 05/12/2023
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e% FCC RADIO TEST REPORT Report No. : FG2D0208-01G

SPORTON LAB.

FR1 n48 / 10MHz / DFT-S OFDM / QPSK

Lowest Channel

1RBO 1IRBmax

ultiVie u
Ref Level 5000 dBm  Offset 11.1008 Made Sweep saL Reflevel 40.00cBm  Oftset 11.10d6 Mode Sweep saL
Count 1007100 Count 100/100
1 Spurious Emissions 1 Spurious Emissions
Ui
30 dubine-SPURloUs e ass oz Phss 30 dpkie —SPUBlouS_LiNE_Ass_oda
20 dBn T T fr 20 l.
10 dBmr T T 1 10 T
a B
10 i i
20 B
|
E t
qous_un nes o2 <PuROUS UNE ABS 002 Wi
[ L — | s
0 E ‘
3.43 GHz 39.0 MHz/ 382GH: | 3.43GHe 39.0 MHz/ 382 GHz
3530GHz 1.000 MHz 3.52785 GHz 3430 GHz 3530 GHz 1,000 MHz 3.52845 GHz -44.70 dBm -4.70 dB
3530GHz 3540 GHz 1.000 MHz 353957 GHz 3530 GHz 3540 GHz 1.000 MHz 353994 GHz -39.02 dBm -14.02 d8
3540 GHz 3549 GHz 1.000 Mtz 3.54846 GHz 3.540 GHz 1.549 GHz. 1.000 Mtz 3.54367 GHz -32.87 dBm -19.87 dB
3549 GHz 3550 GHz 100.000 kHz 3.54091 GHz 3549 GHz 3550 GHz 100,000 kHz 354918 GH2 -46.42 dBm -33.4248
3.550 GHz 3.560 GHz 1.000 MHz 3.55092 GHz 3550 GHz 3.560 GHz 1.000 MHz 3.55028 GHz 21.75 dBm -8.25 dB
3560 Gz 3561 Ghz 100,000 kitz 3.56029 GHz 3560 GHz 3561 GHz 100.000 itz 356005 GHz -38.60 dBm 2560 dl
3561 GHr 3570 GHr 1.000 MHz 3.562 30 GHz 3561 GHz 3570GHz 1.000 MHz 356130 GHz 2334 dBm 2034 dB
35710GH: 37206tz 11000 Mtz 3.57007 GHz 3570 GHe 3720 Gz 1.000 MHz 357067 GHz 40.58 dBm 1558 dB
3.720 GHz 3.820 GHz 1,000 MHz 3.81296 GHz 3720GHz 3820 GHz 1,000 MHz 3.81795 GHz 44.79 dBm 4.79dB
pesty .
10:03:41 AN 05/12/2023 10:04:21 AN 05/12/2023

Full RB

Ref Level 4000 dBm  Offset 11,1008 Mode Sweep saL
Count 100/100
1 Spurious Emissians
Uimit Checd Fss
30 apine.SPURIOUS UNE_aBs o2 P
20 dBm
10 dBmr
0
0
20
-
30
|
SEURIOUS LINE_ s 002 f
SV IR Vo F e

50
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz

3,430 GHz 3530 GHz 1.000 Miz 352945 GHz -43.45 dBm

1530GHz 3540 GHz 1.000 Mtz 3.53994 GHz -39.24 dBm

3.540 GHz 3,549 GHz 1.000 MHz 3.548 70 GHz -24.35 dBm

3,549 Gz 3550 GHz 100,000 kfiz 354991 GHz d

3550 GHz 3560 GHz 1.000 MHz 355221 GHz 13.01 dBm

3.560 GHz 3561 GHz 100,000 kHz 3.56001 GHz -26.98 dBm

1561 GHz 1570 GHz 1.000 Mz 3.56107 GHz -25.20 dBm

3570 GHz 3.720 GHz 1000 MHz 357022 GHz -42.53 dBm

3.720GHz 3820 GHz 1.000 MHz 3.81705 GHz -44.93 dBm

10:05:01 AM  05/12/2023
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samonias. FCC RADIO TEST REPORT Report No. : FG2D0208-01G

FR1 n48 / 10MHz / DFT-S OFDM / QPSK
Middle Channel
1RBO 1RBmax

RefLevel 40.00dBm  Ofset 11.10dB Mode Sweep set
Count 100/100

Ref Level 30.00dBm  Offset 111048 Made Sweep b
Count 100/100
1 Spurious Emissions

1 Spurious Emissions
Ui mit Che
30 apdine SPURIOUS_UNE_as_oda PRsS 30 dphine ~SPURIOUS_LINE_ABS_0d2
20 dBew . . 20 'l
10 diir | 0 !
a i : |
0 T -
20 I B
. lwumnm UINE_ ABS_002
J A - r
6409 pts 39.0 MHz/ 382GH: | 343GHz 39.0 M/ 382 GHz

3.430 GHz 3530 GHz 1.000 MHz 3.466 71 GHz -44.71 dBm -4.71 dB 3.430 GHz 3.530 GHz 1.000 MHz 3.47500 GHz

3530 GHz 3610GHz 1.000 MHz 3.609 64 GHz 3530 GHz 3610 GHz 1.000 MHz 3.60996 GHz

3610GHz 3619 GHz 1.000 Mtz 3.61899 GHz 3610 GHz 1619 GHz 1.000 Mtz 3.61366 GHz

3519 GHz 3620 GHz 100,000 kffz 3.61599 GHz 3619 GHz 3620 GHz 100.000 kHz 361912 GHz

3,620 GHz 3,630 GHz 1.000 MHz 362072 GHz 3.620 GHz 3.630 GHz 1.000 MH; 3.62898 GHz

3630 GHz 3631 GHz 100.000 kHz 3.63030 GHz 3.630 GHz 3.631 GHz 100.000 kHz 3.63001 GHz

3631 GHz 3540 GHz 1.000 MHz 3.63256 GHz 3631 GHz 3.640 GHz 1.000 MHz 363132 GHz

3,640 GHe 3.720GHz 1,000 MHz 3.64020 GHz 3640 GHz 3.720GHz 1.000 MHz 3.64004 GHz

3.720 GHz 3.820 GHz 1.000 MHz 3.78269 GHz 3720 GHz 3820 GHz 1,000 MHz 380796 GHz

5

10:14:27 AN 05/12/2023 10:15:07 AM  05/12/2023

Full RB

Ref Level 4000 dBm  Offset 11.10 68 Mode Sweep s6L

Caunt 100/100
1 Spurious Emissians
Uimit Chesy Fss
Line _SPURlOUS_ UNE ABs od

30

20 dBm

10 dBmv

SPURIOUS_LINE_ABS 002
40 db T

dl

0

3.43 GHz 6409 pis. 39.0 MHz/ 382 GHz

3,430 GHz 3530 GHz 1.000 Miz 3.45792 GHz -44.87 dBm
1530GHz 3610GHz 1.000 Mtz 3.60988 GHz -40.42 dBm
3610GHz 3619 GHz 1.000 MHz 3.61891 GHz -25.53 dBm
3619 GHe 3620 GHz 100,000 kfiz 361994 GHz -27.91 dBm
3620 GHz 3630 GHz 1.000 MHz 362177 GHz 1357 dBm
3.630 GHz 3631 GHz 100,000 kHz 3.63003 GHz -26.37 dBm
1631GHz 3640 GHz 1.000 Mz 363100 GHz -23.99 dBm
3540 GHz 3.720 GHz 1000 MHz 3.64132 GHz -41.28 dBm
3.720 GHz 3820 GHz 1.000 MHz 3.81745 GHz -44.79 dBm

10:15:47 AM 05/12/2023
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samonias. FCC RADIO TEST REPORT Report No. : FG2D0208-01G

FR1 n48 / 10MHz / DFT-S OFDM / QPSK

Highest Channel

1RBO 1IRBmax

RefLevel 40.00dBm  Ofset 11.10dB Mode Sweep set
Count 100/100

Ref Level 30.00dBm  Offset 111048 Made Sweep b
Count 100/100

1 Spurious Emissions 1 Spurious Emissions

i mit Che
30 dubine-SPURloUs e ass oz phss 30 dakine SPURIOUS_LINE_ABs_oda
20 dBew T T ,I - 20
|
10 dBar T T ‘ L
a o }
-10 |
-0 1 B |
]
"J
SPURIOUS LN Aol N
7 L ™
6409 pts. 39.0 MHz/ 382GHz | 3.43GHz 39.0 MHz/ 3.82 GHz
3.430 GHz 3530 GHz 1.000 MHz 3.46082 GHz -45.10 dBm 3.430 GHz 3.530 GHz 1.000 MHz 3.46881 GHz -44.51 dBm -4.51dB
3530 GHz 3,680 GHz 1.000 MHz 3.67978 GHz -40.23 dBm 3530 GHz 3680 GHz 1.000 MKz 3.67993 GHz -40.64 dBm -15.64 dB
3,680 GHz 3689 GHz 1.000 Mz 3.68873 GHz -32.78 dBm 3.680 GHz 3.689 GHz 1.000 MHz 3.68392 GHz -34.40 dBm -21.40 dB
3689 GHz 3690 GHz 100,000 kHz 3.68989 GHz -36.50 dBm 3,689 GHz 3,690 GHz 100,000 kHz 368917 GHz -46.88 dBm -3
3690 GHz 3.700 GHz 1.000 MKz 3.69072 GHz 20.88 dBm 3600 GHz 3.700 GHz 1 3.69903 GHz 21.38 dBm -8.62dB
1700 GHz 3701 Ghz 100,000 kitz 370033 GHz -47.79 dBm 3,700 Ghz 3701 Ghe 100.000 itz 3.70000 GHz -36.22 dBm -3
3701 G 3710GH: 1.000 Mtz 3.70255 GHz -36.68 dBm 1701 Ghz 1710GHz 1.000 Mz 370156 GHz -33.76 dBm -20.76.d8
3.710GHz 3.720GHz 1,000 MHz 3.71002 GHz -40.75 dBm 3.710GHz 3720 GHr 1.000 MHz 3.71058 GHz -40.20 dBm -15.20dB
3.720 GHz 3820 GHz 1.000 MHz 372105 GHz -44.72 dBm 3720 GHe 1820 GHz 1,000 Miz 3.72055 GHz 63 dBm B
Resdy ] =
10:25:13 AM  05/12/2023 10:25:53 AM  05/12/2023

Full RB

Ref Level 4000 dBm  Offset 11,1005 Mode Sweep saL
Count 100/100

1 Spurious Emissions
Limit Che<d PRss
Line _SPURlOUS LINE_ABS od2

30

20 dBm

10 dbimy T T i"'ﬂ

30 !
SPURIOUS_LINE_ABS 002 A l'

[

o

3.43 GHz 6409 pis. 39.0 MHz/ 382 GHz

3,430 GHz 3530 GHz 1.000 Miz 350128 GHz -45.18 dBm
1530GHz 3680 GHz 1.000 Mtz 367993 GHz -39.03 dBm
3680 GHz 3689 GHz 1.000 MHz 3.688 63 GHz -24.53 dBm
3689 GHe 3690 GHz 100,000 kfiz 368991 GHz -27.49 dBm
3,690 GHz 3.700 GHz 1.000 MHz 369142 GHz 12.88 dBm
3.700 GHz 3701 GHz 100,000 kHz 3.70001 GHz -27.73 dBm
1701 GHz 3710GHz 1.000 Mz 370125 GHz -26.00 dBm
3.710GH: 3.720 GHz 1000 MHz 371210 GHz -40.28 dBm
3.720GHz 3820 GHz 1.000 MHz 3.72235 GHz -44.72 dBm
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FCC RADIO TEST REPORT

Report No. : FG2D0208-01G

FR1 n48 / 10MHz / DFT-S OFDM / 16QAM

Lowest Channel

1RBO

1RBmax

Ref Level 3000 dBm  Offset 11.10d8 Mode Sweep saL RefLevel 40,00 dm  Ofset 11.10d8 Mode Sweep saL
Count 1007100 Count 100/100
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3.43 GHz 5403 pts 39.0 MHz/ 382GHz | 343GHe 39.0 M/ 382 GHz
3.430 GHz 3530 GHz 1.000 MHz 3.52875 GHz -44.16 dBm -4.16 dB 3.430 GHz 3.530 GHz 1.000 MHz 3.52995 GHz -44.86 dBm -4.86 dB
3530 GHz 3540 GHz 1.000 MHz 3.53928 GHz -39.23 dBm -14.23 dB 3530 GHz 3540 GHz 1.000 MHz 3.53987 GHz -39.27 dBm -14.27 dB
3540 GHz 3549 GHz 1.000 Mz 3.54847 GHz -30.86 dBm 17.86 dB 3.540 GHz 3.549 GHz 1.000 iz 3.54386 GHz -34.32 dBm -21.324d8
3549 GHe 3550 GHz 100,000 kiz 354993 GHz -3s53d 3,549 GHz 3550 GHz 100.000 kHz 354915 GHz 4655 dBm 3355 df
3,550 GHz 3.560 GHz 1.000 Miz 3.55072 GHz d 3550 GHz 3,560 GHz 1 3.55903 GHz 21.65 dBm -8.35dB
3.560 GHz 3561 GHz 100000 itz 3.56030 GHz 3560 GHz 3561 GHz 100.000 kit 356002 GHz -36.08 dBm -23.08
3561 GHr 3570GH: 1.000 Mtz 3.56217 GHz 3561 GHz 3570 GHz 1.000 MH: 356126 GHz -30.60 dBrm 1760
35710GH: 37206tz 1,000 Mz 3.57097 GHz 35706tz 3720 GHe 1.000 MHz 357082 GHz 4147 dBm 1647 dB
3.720 GHz 3.820 GHz 1,000 MHz 3.80067 GHz 3720GHz 3820 GHz 1,000 MHz 3.81765 GHz .79 d 79
festy 5
10:05:41 AN 05/12/2023 10:06:21 AM  05/12/2023

Full RB

Ref Level 40.00 dBm  Offset 11,1008

Mode Sweep saL
Count 100/100
1 Spurious Emissians
Uimit Checd Fss
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3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
3,430 GHz 3530 GHz 1.000 Miz 352865 GHz -44.30 dBm
1530GHz 3540 GHz 1.000 Mtz 3.53990 GHz -38.16 dBm
3.540 GHz 3,549 GHz 1.000 MHz 3.54873 GHz -22.35 dBm
3,549 Gz 3550 GHz 100,000 kfiz 354993 GHz -28.02 dBm
3550 GHz 3560 GHz 1.000 MHz 355331 GHz 14.48 dBm
3.560 GHz 3561 GHz 100,000 kHz 3.56004 GHz -27.04 dBm
1561 GHz 1570 GHz 1.000 Mz 3.56125 GHz -2230 dBm
3570 GHz 3720 GHr 1000 MHz 357022 GHz -40.42 dBm
3.720GHz 3820 GHz 1.000 MHz 381316 GHz -44.97 dBm
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FR1 n48 / 10MHz / DFT-S OFDM / 16QAM
Middle Channel
1RBO 1RBmax

RefLevel 40.00dBm  Ofset 11.10dB Mode Sweep set
Count 100/100

Ref Level 30.00dBm  Offset 111048 Made Sweep b
Count 100/100
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6409 pts 39.0 MHz/ 3.82GH %z 39.0 MHz/ 382 GHz

3.430 GHz 3530 GHz 1.000 MHz 3.46711 GHz -44.87 dBm -4.87 dB 3.430 GHz 3.530 GHz 1.000 MHz 3.47550 GHz -44.55 dBm

3530 GHz 3510 GHz 1.000 MHz 3.60980 GHz 3530 GHz 3610 GHz 1.000 MHz 3.60972 GHz -39.65 dBm
3610GHz 3619 GHz 1.000 M 3.61879 GHz 3610 GHz 1619 GHz 1.000 Mtz 3.61392 GHz -34.14 dBm
3519 GHz 3620 GHz 100,000 kHz 361993 GHz 3619GHz 3520 GHz 100.000 kHz 3.61903 GHz -46.89 dBm
3620 GHz 3630 GHz 1.000 MHz 3.62077 GHz 3620 GHz 3630 GHz 1.000 MHz 3.62898 GHz 20.90 dBm
3630 GHz 3631GHz 100,000 kitz 363028 GHz 3630 GHz 1631 GHz 100000 ke 3.63000 GHz -35.45 dBm
3631GHr 3540 GHz 1.000 MHz 3.63270 GHz 3.631GHz 3640 GHz 1.000 MHz 363111 GHz 31,62 dBm
3,640 GHz 3.720 GHz 1.000 Mtz 3.64036 GHz 3.640 GHz 3,720 GHz 1.000 MHz 3.64012 GHz -41.43 dBm
3.720 GHz 3.820 GHz 1,000 MHz 3.793 88 GHz 3720GHz 3820 GHz 1,000 MHz 3.73104 GHz 4491 dBm
10:16:27 AN 05/12/2023 10:17:06 AM  05/12/2023

Full RB

Ref Level 4000 dBm  Offset 11,1005 Mode Sweep saL
Count 100/100

1 Spurious Em

ians

Uimit Checd o
30 apine.SPURIOUS UNE_aBs o2
20 dBm
10 dBmr - } ¥ T
0
0
20
30 A
SEUBIOUS UINE ABS 002 | ['\
| -~ e
0
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
3,430 GHz 3530 GHz 1.000 Miz 3.49449 GHz -44.91 dBm -491dB
1530GHz 3610GHz 1.000 Mtz 3.60964 GHz -38.49 dBm
3610GHz 3619 GHz 1.000 MHz 3.61891 GHz -24.16 dBm
3619 GHe 3620 GHz 100,000 kfiz 361993 GHz -27.30 dBm
3620 GHz 3630 GHz 1.000 MHz 362206 GHz 13.38 dBm
3.630 GHz 3631 GHz 100,000 kHz 3.63006 GHz -27.11 dBm
1631GHz 3640 GHz 1.000 Mz 363115 GHz 2283 dBm
3540 GHz 3.720 GHz 1000 MHz 3.64020 GHz -39.40 dBm
3.720 GHz 3820 GHz 1.000 MHz 3.806 66 GHz -44.88 dBm
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SPORTON LAB.
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FR1 n48 / 10MHz / DFT-S OFDM / 16QAM

Highest Channel

1RBO

1RBmax

ultiVie u
Ref Level 40.00 dBm  Offset 11.10.dB
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Made Sweep

RefLevel 40.00dBm  OMfset 11.10d8. Mode Sweep
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3430 GHz 3530GHz 1.000 MHz 3.46052 GHz -44.76 dBm 3430 GHz 3530 GHz 1,000 MHz 3.44014 GHz -45.17 dBm -5.17 dB
3530 GHz 3,680 GHz 1.000 MHz 367963 GHz -40.33 dBm 3530 GHz 3680 GHz 1.000 MHz 3.67948 GHz -40.64 dBm -15.64 dB
3,680 GHz 3689 GHz 1.000 Mz 3.68888 GHz -29.63 dBm 3.680 GHz 3.689 GHz 1.000 MHz 3.68383 GHz -34.71 dBm -21.71 dB
3689 GHz 3690 GHz 100.000 kHz 3.68993 GHz -34.65 dBm 3,689 GHz 3,690 GHz 100,000 kHz 368916 GHz -47.23 dBm -34.23d8
3690 GHz 3.700 GHz 1.000 MKz 3.69092 GHz 20.47 dBm 3600 GHz 3.700 GHz 1 3.69908 GHz 21.47 dBm -8.53 dB
1700 GHz 3701 GHz 100000 kHz 3.70052 GHz -47.73 dBm 3.700 GHz 3.701 GHz 100.000 itz 3.70001 GHz -36.33 dBm 2333 dB
3.701 GHz 3710GHz 1.000 MHz 370503 GHz -37.89 dBm 3701 GHz 3710GHz 1.000 MHz 3.70166 GHz -32.09 dBm -19.09 d8
3.710GHz 3.720GHz 1,000 MHz 3.71015 GHz -40.98 dBm 3.710GHz 3720 GHr 1.000 MHz 3.71006 GHz -40.36 dBm -15.36 dB
3.720 GHz 3820 GHz 1.000 MHz 3.78199 GHz -43.99 dBm 3720 GHe 1820 GHz 1,000 MHz 3.72305 GHz 4451 dBm 451 dB
Resdy festy =
10:27:13 AN 05/12/2023 10:27:52 aM 05/12/2023
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3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
3,430 GHz 3530 GHz 1.000 Miz 3.49019 GHz -44.76 dBm
1530GHz 3680 GHz 1.000 Mtz 367963 GHz
3680 GHz 3689 GHz 1.000 MHz 3.68849 GHz
3,689 Ghz 3690 GHz 100,000 kfiz 3.69000 GHz
3,690 GHz 3.700 GHz 1.000 MHz 3.69893 GHz
3.700 GHz 3701 GHz 100,000 kHz 3.70004 GHz
1701 GHz 3710GHz 1.000 Mz 3.70100 GHz
3.710GHz 3720 GHr 1000 MHz 371012 GHz
3.720GHz 3820 GHz 1.000 MHz 3.72015 GHz -43.47 dBm
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